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1. SN 554 K & 2% HISEWING MACHINE COMPILATION FRAME&MISCELLANEOUS COVER COMPO

5 NCIRES e s
Ref.No. Part No. S Description Amt.
1 [129530001 JHIAEL BED LEG L 1
2 |129830002 JHEES BED LEG S 1
3  [S04028 14T M5x8 SCREW M5X8 2
4 [400695 Bk A HEAD BASE A 2
5 (400920 HLkARIB HEAD BASE PLATE B 1
6 [S05016 25T M6x25 HEXAGONAL-HOLE BOLT 4
7 [42128023 HE M6 WASHER M6 4
8 [42102053 Bk 52 HEAD FIXED SHAFT 2
9 [S09009 25T M5X10 SCREW M5x10 2
10 [301982 Bk 5 AR (78) HEAD COVER (78) 1
11 [421810010 125TM5X8 SCREW M5x8 4
12 |P03005 SRR SPRING PIN 1
13 [P03005 SRR SPRING PIN 1
14 (301981 Bk 55 4R (68) HEAD COVER(68) 1
15 [42112198 s 2517 L SE AR OIL COVER A FRONT 1
16 [42112247 75 )5 e AR OIL COVER A BACK 1
17 |421S11008 12£TM4X10 SCREW M4X10 2
18 [42122030 Pl FACE COVER CAP 4
19 [42112199 i OIL COVER 1
20 [421511008 12£TM4X10 SCREW M4X10 6
21 |42123001 sk OIL WICK 1
22 |N01001 12 LEM4 NUT M4 2
23 |42112200 Jh 7 S 4 OIL MANAGEMENT BRACKET 1
24 1421510001 I25TM4X8 SCREW M4X8 2
25 40311010 s sk OIL MANAGEMENT 1
26 |421811012 12£TM3X10 SCREW M3X10 4
27 42137002 LAt CABLE BAND 15
28 42137002 LAt CABLE BAND 15
29 [61910020 5k CABLE CLAMP 3
30 [61910021 45k CABLE CLAMP 3
31 [61910022 45 CABLE CLAMP 4
32 [12912002 R REAR COVER 1
33  [S04029 I2ETM5X12 SCREW M5X12 7
34 [S05028 25T M6x14 SCREW M6X14 1
35 42128023 K E M6 WASHER M6 1
36 [42113013 Gefhp THREAD GUIDE 1
37 421817010 25T M4X7 SCREW M4X7 1
38 [4211301100 AR iNas THREAD GUIDE F ASM 1
39 (42113014 ST THREAD GUIDE 1
40 [42123002 ES FELT 1
41 |421510041 IETM5X6 SCREW M5X6 1
42 42122038 ¥ 1 9 CAP 1
43 112922001 7 9612.5 RUBBER CAP 12.5 1
44 |12922001 ¥ R 9612.5 RUBBER CAP 12.5 2
45 421511008 12£TM4X10 SCREW M4X10 2
46 112922001 17 9612.5 RUBBER CAP 12.5 1
47 (4211500100 B R0 44 NEEDLE PLATE 10 ASM. 1
48 4211901200 e I CONTER KNIFE RIGHT 1
49 421510034 25T 1/8-44X2.5 SCREW 1/8-44X2.5 2
50 [42115001 £H210 NEEDLE PLATE 10 1
51 42115002 EF I8 NEEDLE PLATE 8 1
52 42115003 EFHR12 NEEDLE PLATE 12 1
53 42115004 B HR14 NEEDLE PLATE 14 1
54 42115005 £ HR16 NEEDLE PLATE 16 1
55 42115006 EHR18 NEEDLE PLATE 18 1
56 42115007 £ K220 NEEDLE PLATE 20 1
57 42112201 T RB BED OIL COVER B 1
58 42112202 AL 5 R C BED OIL COVER C 1
59 421511008 124TM4X10 SCREW M4X10 2
60 421511008 124TM4X10 SCREW M4X10 2
61 42101113 HLLJEARA HEAD BASE PLATE A 1
62 |S05007 12 £TM8X20 SCREW M8X20 2
63 |W01010 M8 WASHER M8 2
64 |S05028 124TM6x14 SCREW M6X14 3
65 42128023 HPE M6 WASHER M6 5
66 42112203 ] 52 AR FIXING PLATE 2
67 421513018 124TM8x20 SCREW M8X20 6
68 |S05083 I2£TM5X30 SCREW M5X30 4
69 |N01004 12 REM5 NUT M5 4
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70  [42112204 MLk iy [f] e R HEAD FRONT BASE 1
71 (42108018 BE FRONT BASE SPACER 2
72 [S01059 IRETM5x13.5 SCREW M5X13.5 2
73 (421513077 IZETM5x30 SCREW M5X30 2
74 (42112205 MLk [ 5 AR HEAD ROCK PLATE 1
75 [40311011 ek OIL CAN 1
76 (42126019 LT FIXED PIN 1
77 (42112234 BREEATB P 5 THREAD TAKE UP LEVER COVER 1
78  [421S13035 IZETM4X8 SCREW M4X8 2
79 [S10019 IZETM6EX6 SCREW M6X6 2
80 [S05033 IRETM6EX12 BOLT 2
81 [42137030 AL BRIN WARMING LABEL 1
82 [42137031 AL FRIN WARMING LABEL 1
83 [42137032 bl WARMING LABEL 1
84 [w01002 HEM3 WASHER M3 4
85 [400921 SR SEAR SUPPORTING AND FIXING PLATE 1
86  [42126023 I o 1 PIN 1
87 [421S17011 IRET SCREW 2
88 142137033 i A MIDEL NAME PLATE 1
89 [42102054 | 2l ROCK SHAFT 1
90 [421S30026 A FEED BASE SPACER 2
91  [S05048 IZ£TM4x10 SCREW M4X10 2
92  [12913010 —MR£A THREAD RETAINER 2
93 [421S10038 IZETM4X6 SCREW M4X6 2
94  |S05007 IRETM8X20 SCREW M8X20 2
95 [42128053 P WASHER 2
96 [42128054 HuJE WASHER 2
97 [P01020 #3x10 PIN 2
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2, FHIAPER 4 H4/MAIN SHAFT&THREAD TAKE-UP LEVER COMPONENTS

| AR . i
R§.No. Part No. w Description Amt.
1 |12902014 FRIST UPPER SHAFT ST 1
2 |12908001 R REE BOBBIN WINDER DRIVING WHEEL 1
3 |12935002 [ LR USTALE TIMING PULLEY ASSY UST 1
4 |S10018 Z5TM6X6 SCREW M6X6 2
5  |12935003 li 24 TIMING BELT 1
6 [301079 T HAND WHEEL 1
7 |S10024 IZ5TMBX10 SCREW M6X10 2
8  |12904006 PEEAT THREAD TAKEUP CRANK 1
9 |S09017 IZ5TMBX10 SCREW M6X10 1
10 [129S30005 I25TMBX6 SCREW M8X6 1
11 |S10017 I25TM6X5 SCREW M6X5 2
12 |S10018 I2ETM6X6 SCREW M6X6 2
13 |B10009 Bk &6204ZZNR BALL BEARING 6204ZZNR 1
14 |12908002 R P BALL BEARING BUSH 1
15 |B04021 RERGlI7£60/222Z BALL BEARING RADIAL 60/22ZZ 1
16 |S10018 25T M6X6 SCREW M6X6 2
17 12926201 ST A CRANKSHAFT NBAR 1
18 |11626003 Wk PUSHER 1
19 |12938002 PRRAT PR THREAD TAKEUP LEVER SUPPORT JOINT 1
20 [12923019 ek OIL WICK 0.02
21 |12938202 PERAT TAKE UP LEVER E 1
22 12923019 ek OIL WICK 0.04
23 12926016 Wk RUBBER PLUG 1
24 [12938003 PRy THREAD TAKE-UP LEVER PIN 1
25 |12923031 s OIL WICK 0.15
26 |S10024 IZETMBX10 SCREW M6X10 2
27 11626004 PR E AL TAKE UP LEVER THRUST PIN 1
28 |12922015 157 JE PLUG 1
29 [12923012 s OIL WICK 2
30 |12903002 Pk ER BUSH R 1
31 |12908003 B SET SCREW COLLAR 2
32 [s10017 I25TMBX5 SCREW M6X5 4
33 |B10002 Bk k6004ZZNR BALL BEARING 6004ZZNR 1
34 |B04022 Bk 4600422 BALL BEARING 600477 1
35 |S10025 25T M8X8 SCREW M8X8 2
36 [12928021 5.3 SPACER 5.3 2
37 |S10025 25T M8X8 SCREW M8X8 2
38 |S04016 25T M3.5X6 SCREW M3.5X6 2
39 |W01001 A WASHER 2
40 |S05048 25T M4x10 SCREW M4X10 2
41 [12923021 ek OIL WICK 0.02
42 [1290201400  |EFFT IR ALIF NEEDLE BAR ROCKING COMPONENTS 1
43 [1290100600  |E[FT & Z14F NEEDLE BAR ROCKING BASE ASM 1
44 [12905016 AT M EAT NEEDLE BAR CRANK ROD 1
45 12909001 Vel SLIDE BLOCK SLIDER 1
46 12909008 fo i e ROCKING ROD SQUARE BLOCK 1
47 12912101 Y] FELT SUPPORT U 1
48 [12923029 s FELT 1
49 [12923028 s FELT 2
50 |129520005 IZ5TSM3.5 SCREW SM3.5 2
51  |12912073 AT br ROTATE STOPPER NBAR 2
52 |S04041 25T M3.5X5 SCREW M3.5X5 1
53 12909007 VeI SLIDE BLOCK ASSY 1
54 |12912070 R AR SLIDE BLOCK GUIDE PLATE 1
55 |129S30021 125TM3.5X8 SCREW M3.5X8 1
56 |12902015 EFATALIEL NEEDLE BAR ASSY L 1
57 |12902016 EFAT4LAER NEEDLE BAR ASSY R 1
58 |12912074 ME T 24D FELT SUPPORT D 1
59 |S04016 25T M3.5X6 SCREW M3.5X6 2
60 [12923027 S FELT 1
61 |12912071 AT AL STOPPER NBAR 2
62 |11727004 FATAL ) B SPRING NBAR STOPPER 2
63 [12912072 R SPRING COVER 1
64 |S04016 25T M3.5X6 SCREW M3.5X6 1
65 |12902017 EATH i 2 1 NEEDLE BAR CLAMP ASSY 1
66 |129S30030 25T M2.6X5 SCREW M2.6X5 1
67 1901007 PRy PIN COVER 1
68 |11727003 YL SPRING RELEASE PIN 1
69 |11726006 [ PIN 1
70 |12927019 B ST SPRING CLUTCH LEVER 2




2. FHAPLR A

15878-78/68

MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

—%?750

|

|

|

|

|
48 50

39_0‘1’*39



71 (11726004 4 2X15.8 PIN 2X15.8 1
72 [129S3029 IRET M2.6X3 SCREW M2.6X3 2
73 [12912067 PR A SPRING HOLDING 1
74 (11726005 4 2X17.8 PIN 2X17.8 1
75 [12912068 B AR AL CLUTCH LEVER ASSY 2
76 (11726003 4 1.56X5.8 PIN 1.5X5.8 2
77 (12912065 1LBhRL CLUTCH STOPPER L 2
78 [11727002 Wi b)) 5 SPRING 2
79 [422510301 IEETM2.5x5 SCREW M2.5x5 2
80 [S10026 IRETM3X3 SCREW M3X3 2
81 [4213400200 BI04 1F () NEEDLE CLAMP D 10MM RIGHT 1
82 42134002 B9 3:10(h) NEEDLE CLAMP D 10MM RIGHT 1
83 [421S10035 24T M2.5x3.5 SCREW M2.5x3.5 1
84 14213400100 B 31 04 AR () NEEDLE CLAMP D 10MM LEFT 1
85 |42134001 B £3:10(4) NEEDLE CLAMP D 10MM LEFT 1
86 [421S10035 JHETM2.5%3.5 SCREW M2.5x3.5 1
87 |40717002 BHLEIMT190 16# NEEDLE MT190 16# 2
88 |S04031 IRETM6EX16 SCREW M6X16 1
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3. M£EIJJ44/NEEDLE THREAD TRIMMER COMPONENTS

FE | Aaks _ — HR
RefNo.|  Part No. S Description Amt.
1 42130001 G ARI CYLINDER i
2 |42136001 ERTEEE ELBOW UNION 1
3 [42136001 FRTEEE ELBOW UNION 1
4 [42101001 b UPPER KNIFE BASE 1
5 |42126001 T R UPPER KNIFE JOINT i
6 |42102001 K HINGE SHAFT i
7 [421514001 125 TM5x6 SCREW M5X6 i
8 |42119001 L] NEEDLE THREAD COUNTER KNIFE 1
9 [421510001 125 TM4x8 SCREW M4X8 2
10 |400733 TEENIE UPPER KNIFE GUIDE i
11 |421510001 125 TM4x8 SCREW M4X8 2
12 400735 YR UPPER KNIFE CLAMP BASE i
13 |421510002  |I24TM4x16 SCREW M4X16 2
14 42112002 UL R UPPER KNIFE PLATE 1
15 [421510001 124TM4x8 SCREW M4X8 2
16 [42113001 TR ZEHT CLAMP SPRING 1
17 |421S10003  |124IM3xa SCREW 1
18 [42113002 Je2E70.2 SPACER 0.2 1
19 [42113003 Je25 10,4 SPACER 0.4 1
20 42113004 Je25 50,6 SPACER 0.6 1
21 42113005 Ji25)50.8 SPACER 0.8 1
22 42112003 T UPPER THREAD TRIMMER PLATE 1
23 421510001 125TM4x8 SCREW M4X8 4
24 42112004 LA e UPPER THREAD TRIMMER BASE 1
25 421510001 125TM4x8 SCREW M4X8 2
26 42119003 Hi252)/J10-12 UPPER KNIFE 10-12 1
27 42112005 A CLOTH SPREADER 1
28 421510001 125 TM4x8 SCREW M4X8 2
29 |42128014 e WASHER 2
30 |61911001 A URETHANE HOSE BLACK 2
31 42112006 ALK CLAMP PLATE 1
32 42137001 o g ATTENTION SEAL 1

¥ 7518y 19, 20 21 8IEHZEF.
18. 19. 20. 21 SELECTIVE PARTS.
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4. 445 BHIH/NEEDLE BAR REVERSAL COMPONENTS

FE | AAS — HR

RefNo.|  Part No. “ Description Amt.
1 42112007 AT LEAF SPRING i
2 [S04080 12T Maxd4 SCREW M4x4 2
3 [42112008 B S LEAF SPRING PLATE 1
4 [42101003 SR SHAFT GUIDE BASE i
5  |S05067 12 TM5x10 BOLT 2
6 |42128015 e WASHER 2
7 [42102002 KA CYLINDER SHAFT i
8 |H05008 = E-RING 8 i
9 |42127001 R BALANCE SPRING 2
10 42136003 ik CYLINDER KNUCKLE 1
11 42126002 PR CYLINDER PIN i
12 |H05012 PHEE4 RETAINING RING E4 2
13 |S05087 12 TMBX12 SCREW M5X12 4
14 42112009 VUL REVERSAL BASE 1
15 |S05067 1B4TM5X10 BOLT 3
16 |42128001 T SILENCER 1

17 161911001 i URETHANE HOSE BLACK 04
18 42136004 FRTEEE ELBOW UNION 3
19 42130004 UL AIR CYLINDER 1
20 42137002 g CABLE BAND 3

12
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5. RLAILLHH/THREAD TENSIONGWIPER COMPONENTS

| AAES . Wi
R§.No. Part No. “ Description Amt.
1 42112010 P WIPER 1
2 |42112011 B S WIPER CYLINDER BASE 1
3 |421513003 JZETM4x10 BOLT 2
4 |42130005 Uil CYINDER 1
5  |42136001 TR ELBOW UNION 1
6 |421S3000100  |Pi{rizk] STOPPER BOLT 1
7 61911001 = URETHANE HOSE BLACK 3
8 61911001 = URETHANE HOSE BLACK 3
9 [1291300300  |mZiA 1iZifF3 UPPER THREAD TENSION ASSY 3 1
10 |S04028 IZETM5x8 SCREW M5X8 2
11 |12912043 VG UL TENSION PLATE ASSY 1
12 |12927008 WL TENSION SPRING L 2
13 |12926010 A TENSION STUD 1
14 [12927010 WL TENSION SPRING L 1
15 (1291300500 S a0 GUIDE ASSY 2
16 |12928012 ER SPACER 1
17 12927011 #ER TENSION SPRING R 1
18 |12903014 s COLLAR 1
19 |12908006 A STOPPER SUPPORT 1
20 |NO1013 JZREM3 NUT M3 1
21 129515006 JZ5ETM3 5 SCREW M3.5 1
22 129511008 7 i I SPRING GUIDE SET SCREW 1
23 [12913006 i1 el ADUJUSTING THUMB 1
24 [129515006 JZ5TM3 5 SCREW M3.5 1
25 [12903015 Bz COLLAR 1
26 129530018 VLRI B TENSION NUT 1
27 12912044 SRR AL STOPPER 1
28  |129S517004 1Z5TM3.5X6 SCREW M3.5X6 1
29 [12912084 N IBETM3.5 NUT WHIRLSTOP M3.5 1
30 12912045 BB AR STOPPER 1
31 |129S30026 JZ5TM3 5X5 SCREW M3.5X5 1
32 [12913007 Je LAy DISC TENSION 4
33 [12913008 LR I TENSION DISC PRESSER 2
34 12911008 T 35 WASHER 2
35  [129S30019 i B TENSION NUT 2
36 [12928013 INJELER Y THREAD GUIDE DISC 4
37 |12927012 NI A PRETENSION SPRING A 2
38 |129530012 LRI L) TENSION NUT 2
39 [12913009 R TENSION RELEADE PLATE 1
40 |S09049 JZETMBX5 SCREW M5X5 1
41 12927013 TALE g TRELEADW SRPING 1
42 129530020 B IEETM3.5 SHOULDER SCREW M3.5 2
43 12926011 TAZE L TENSION RELEASE PIN L 1
44 (12926012 AR TENSION RELEASE PIN R 1
45 [12912046 %5 U THREAD GUIDE U 1
46 129517004 JZ5TM3.5X6 SCREW M3.5X6 2
47 [12912047 2 THREAD QUANTITY ADJUST 1
48 [129S30027 IZ5TM3X6 SCREW M3X6 1
49 |12911022 7 CAP !
50 42112012 WAL S A THREAD TENSION CYLINDER BRACKET 1
51  |421S13003 IZ5TM4x10 BOLT 2
52 |42130006 UL AIR CYLINDER 1
53 |12902011 AL BAR TENSION RELEASE 1
54 |42136001 T e ELBOW UNION 1

14
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6. JRLLBIZE41/4/LOWER THREAD COMPONENTS

FE | AWRS — HR
RefNo.|  Part No. “ Description Amt.
1 42112013 T i S LOWER KNIFE BASE L 1
2 |S05067 125 TM5x10 BOLT 4
3 |42128015 T WASHER 4
4 |42119007 A LOWER KNIFE 2
5 [42101004 ek B A B KNIFE LINK ARM 2
6 [421514003 k] SCREW 2
7 |42112014 14 T EPETT KNIFE PRESSER BASE 2
8 |413513003  |M2ATM4x6 SCREW M4X6 4
9 |42128014 T WASHER 4
10 |400748 e LOWER KNIFE LINK 2
11 421520001 T HINGE SCREW 2
12 42136006 YR B, CYLINDER JOINT 2
13 42102004 b LINK PIN 2
14 |H03018 W TR A SNAP RING 4
15 42130007 GT AIR CYLINDER 2
16 42136007 AT HOSE ELBOW 4
17 40736036 YR, QUICK COUPLING 2
18 61911001 = URETHANE HOSE BLACK 6
19 42112016 T LR R LOWER KNIFE BASE R 1
20 |400922 S T B FIXED BLOCK 2
21 |421S13028 _ |124TM5x14 SCREW M5x14 4

16
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7. T4 #ICENTER KNIFE COMPONENTS

[E2) N o W
R:f.No. Part No. S Description Amt.
1 42133001 dr JJEL MOTOR 1
2 421813017 W2ETM5x10 SCREW M5X10 4
3 42101005 FEHLJE AR MOTOR BASE 1
4 S05028 W2ETM6x14 SCREW M6X14 2
5 42126004 SEN DOWEL PIN 1 1
6 42126003 SENEE2 DOWEL PIN 2 1
7 42110001 P o KNIFE MOTOR CAM 1
8 421514004 25T M4x6.5 SCREW M4X6.5 2
9 42124001 Tk BEARING 1
10 H03034 SR RS 16 RETAINING RING 16 1
11 42130008 Hr TR G CENTER KNIFE AIR CYLINDER 1
12 |42102057 SRR A CYLINDER BALL JOINT1 1
13 142102058 SR L2 CYLINDER BALL JOINT2 1
14 142127013 G CONNECTING SPRING 1
15 142136007 s, HOSE ELBOW 1
16 |40736048 3. ELBOW UNION 1
17 161911001 K URETHANE HOSE BLACK 2
18 S01005 124TM4x10 SCREW M4X10 1
19 142130105 RERI ] THROTTLE VALVE 1
20 S10008 25T M4x6 SCREW M4X6 1
21 42137029 TR bl WARM 1
22 1421S10005 12%5TM3x0.5x6 SCREW M3X0.5X6 2
23 |400923 Bl PR BEARING PLATE 1
24 1421S10010 IZETM5X8 SCREW M5x8 4
25 B10015 Tl BEARING 1
26 42108001 P4 THRUST COLLAR 1
27 1421S10037 12%5TSM11/64x40X3.5 SCREW SM11/64x40X3.5 2
28 42103020 RS PIPE SHROUD 1
29 |42104003 R B KNIFE BAR CLAMP 1
30 42119008 d1 ] KNIFE RIGHT 1
31 42109001 R SLIDE BLOCK 1
32 |421S10007 12%T11/64-40X8 SCREW 11/64-40X8 1
33 42128017 #[&4.8X8.4X0.8 WASHER 4.8X8.4X0.8 1
34 42109002 NEg AR SLIDE BLOCK GUIDE 1
35 421510008 I2ETM5x12 SCREW.M5X12. 2
36 |42102006 )% KNIFE BAR 1
37 S01003 25T M4x12 SCREW M4X12 1
38 |42103004 Rl A KNIFE BAR BUSHING 1
39 42104004 ) BEA KNIFE BASE A 1
40 S05059 25T M4x12 SCREW M4X12 1
41 42101006 i) B KNIFE BASE B 1

18
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8. T#i41#/LOWER SHAFT COMPONETS

FE | AafS — HR
RefNo.|  Part No. “ Description Amt.
1 12903011 e L ROTARY HOOK BASE BUSH L 1
2 (12923023 o FELT 1
3 [12903012 Ve LB R ROTARY HOOK BASE BUSH R 1
4 (12923023 o FELT 1
5 [4211000500 | FHOCH 2Lk SENSOR SLIT ASM 1
6 |42102055 Fhi LOWER SHAFT i
7 |S10008 15T NI4x6 SCREW M4X6 2
8 |B10002 TRAEB004ZZNR BALL BEARING 6004ZZNR 1
9 |12903013 R BALL BEARING BUSH 1
10 |S10020 125 TMEx10 SCREW M6X10 1
1 |42101114 LS MOTOR BASE 1
12 421513057 |124TM8X30 SCREW M8X30 2
13 |[W01010 M8 WASHER M8 2
14 |B10009 TR E6204ZZNR BALL BEARING 6204ZZNR 1
15 12935004 EE TIMING PULLEY ASSY D 1
16 |S10020 1 TM6X10 SCREW M6X10 1
17 4213007800 |meiss COUPLING 1
18 |S09018 125TMEX18 SCREW M6X18 4
19 42133007 N AC SERVO MOTOR i
20 |421513059  |i2ATM5x20 BOLT M5x20 4
21 [W02011 I EMS SPRING WASHER M8 2
22 |42112248 L 0 SENSOR FIXING SEAT 1
23 |40330010 S e PHOTO SENSOR 1
24 |S05094 125TM3X8 SCREW M3X8 1
25 [S09017 125TM6X10 SCREW M6X10 1
26 [510023 12TM6X10 SCREW M6X10 1
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9. AR 444/HOOK DRIVING SHAFT LEFT COMPONENTS

FE | AR . i
R§.No. Part No. S Description Amt.
1 42101115 JitR e LAGE HOOK SHAFT BASE L 1
2 |11629004 L RETAINING RING 1
3 [11803001 i R THE HOOK SHAFT SLEEVE 1
4 [11624004 K NEEDLE BRARING 1
5 |12928005 Bl 7 24 [ 1.0MM THRUST RING T=1.0MM 1
6 |12905303 3 B T OPENER LINK 1
7 [1291801600  |iekasift ROTARY HOOK ASSY 1
8 |12902009 3 28 k) e T SHAFT OLINK 1
9 [12903008 e D ROTARY HOOK SHAFT BUSH 1
10 |12925004 NS PINION GEAR 1
11 |42137002 L CABLE BAND 10
12 |S08005 ZETMB SCREW M6 3
13 |42128023 8 M6 WASHER M6 1
14 |S05084 JZETMBX25 SCREW M6X25 1
15 |S09033 JZETMBX6 SCREW M6X6 2
16 |42118002 PRV ASSY BOBBIN 1
17 |42130079 RO REFLECTION SHEET 1
18 |S12003 IZETMBX7 SCREW M6X7 1
19 [12925003 Kk SPIRAL GEAR 1
20 |12928010 A SPECER 1
21 |12912024 TR A e i L ROTARY HOOK BASE COVER L 1
22 |S04037 I25TM3X6 SCREW M3X6 4
23 |N01004 IZEEM5 NUT M5 1
24 |42118001 B ASSY BOBBIN CASE 1
25 |12926009 43 L R RT i ol OLEVER SHAFT 1
26 12923018 Tk WICK 0.1
27 129513003 JZ5TSM3.57X8 SCREW SM3.57X8 1
28 |11612014 Tkl OPENER 1
29 [12905304 Y R T OPENER LEVER 1
30 |129511003 IZ5TMBX25 SCREW M6X25 1
31 |42128023 8 M6 WASHER M6 1
32 [12903009 A PINCH SLEEVE A 1
33 [12903010 ) PINCH SLEEVE B 1
34 |421513012 Z5TM4x10 SCREW 2
35 [12923016 i FELT 1
36 |12912027 e FELT SUPPORT 1
37 |42112231 Jesf Ry T NIPPER SPRING L 1
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10. AER44/HOOK DRIVING SHAFT RIGHT COMPONENTS

=R RNy =
R?f.ﬁo. “ ﬂﬁ;\z . Part AR Description iﬁm%

1 42101116 R4 LAGE HOOK SHAFT BASE R 1
2 11629004 1z RETAINING RING 1
3 11803001 e R THE HOOK SHAFT SLEEVE 1
4 11624004 R AR NEEDLE BRARING 1
5 12928005 Al n) FEl1.0MM THRUST RING T=1.0MM 1
6 12905303 Oy R EFT OPENER LINK 1
7 1291801600 AR LA ROTARY HOOK ASSY 1
8 12902009 Oy R EFT Y SHAFT OLINK 1
9 12903008 e EHAED ROTARY HOOK SHAFT BUSH 1
10 [12925004 INDGEE PINION GEAR 1
11 42137002 AFL AT CABLE BAND 10
12 [S08005 12ETM6 SCREW M6 3
13 (42128023 HPpE M6 WASHER M6 1

14 [S05084 I2ETMBX25 SCREW M6X25 1
15 [S09033 I2ETMBX6 SCREW M6X6 2
16 |42118002 PN ASSY BOBBIN 1
17 142130079 KOG REFLECTION SHEET 1
18 |S12003 IZETMBX7 SCREW M6X7 1
19 12925003 Kk SPIRAL GEAR 1
20 12928010 HJE SPECER 1
21 12912028 AR ) iR ROTARY HOOK BASE COVER R 1
22 |S04037 JEETM3X6 SCREW M3X6 4
23  |N01004 12 EEM5 NUT M5 1

24 142118001 27 ASSY BOBBIN CASE 1
25 112926009 S LR AT J OLEVER SHAFT 1

26 12923018 Wk WICK 0.1
27 1129S13003 J24TSM3.57X8 SCREW SM3.57X8 1

28 [11612014 2k OPENER 1

29 12905304 LR HRT OPENER LEVER 1

30 [129S11003 I2ETMBX25 SCREW M6X25 1
31 42128023 HE M6 WASHER M6 1

32 12903009 A PINCH SLEEVE A 1

33 12903010 1299B PINCH SLEEVE B 1

34 [421S13012 12T M4x10 SCREW 2
35 (12923016 MiEES FELT 1

36 12912027 MBS FELT SUPPORT 1

37 (42112232 R ER NIPPER SPRING R 1
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11, JRZ/MNZ1/BOBBIN THREAD DETECTING COMPONENTS

FE | AafS — HR

RefNo.|  Part No. “ Description Amt.
T 42112019 T FIBER BRACKET L ]
2 421513012 |4IMax10 SCREW 2
3 [42112020 B FIBER BRACKET B 2
4 (421513013 |ZEIM2.5x5 SCREW M2.5X5 2
5 [42112021 T R FIBER BRACKET 2
6 [42130025 Py FLAP SENSOR N ASM 2
7 [421510011 W2 ETM2x12 SCREW M2X12 2
8 [42136010 R CONNECTOR 2
9 61911001 % URETHANE HOSE BLACK 6
1140736036 YA Bk QUICK COUPLING 1
12 [42112022 R 2 FIBER BRACKET SPACER 2
13 |42128018 AEM2 WASHER M2 2
14 42112237 R FIBER BRACKET R ]
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12, Wigei il 414/ THREAD DETECTING COMPONENTS

FR | AafE — HR

RefNo.|  Part No. “ Description Amt.
T 42112023 Rl DETECTING BASE ]
2 421513012 |i24TM4x10 SCREW 2
3 [42128003 e DETECTING SPACER 2
4 [42112024 R SENSOR BASE 2
5 [42112025 1 RS T SENSOR GARDE 2
6 [421513014  [IZAIM3x6 SCREW M3X6 3
7 [42113006 SRR DETECTING BAR GUIDE 2
8 [421510003  |I2ATM3x4 SCREW 2
9 [42113007 Tk DETECTING BAR L 1
10 [42113008 PRI DETECTING BAR R 1
11 [42130012 Wi EE 1 THREAD CHECK SENSOR ASM 1
12 42130012 Wk 1 THREAD CHECK SENSOR ASM 1
13 421513015 |12} M2.5%8 SCREW M2.5X8 2
14 |42128019 E M3 WASHER M3 2
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13, 4tiliEM 3B /Lubrication COMPONENTS

B | AR . i
R§.No. Part No. # Description Amt.
1 [12911004 TS OIL TANK ASSY 1
2 |129530009 W 8.6 OIL FEEDING PIPE 8.6 4
3 |12936002 T OIL TERMINAL 1
4 [12921006 4 Je e X135 OIL TUBE,L=135 2
5 |12923009 T FELT 4
6 [12912334 2 e CLIP 4
7 12912038 T TUBE CLIP 4
8 |S04028 I24TM5%8 SCREW M5X8 1
9 [12922001 B 9125 RUBBER CAP 12.5 4
10 [12923010 Vi ROTARY HOOK SHAFT FELT 2
11 1292301100 | E: 400 FELT ASSY 1
12 12912035 R R FELT SUPPORT 1
13 [11211005 H1 2k %:1.9x80 FASTENING BAND 1.9X80 3
14 12921005 X280 TUBEX280 1
15 12923019 2k 6x6X410 WICK 6X6X410 1
16 |12912065 T TUBE SUPPORT 1
17 |S04029 IETM5X12 SCREW M5X12 1
18 |S05079 BFM8x12 BOLT SOCKET M8X12 1
19 |41222006 %% 98 RUBBER CAP 8 2
20 |12922013 OJL /P38 O RING P38 1
21 12921003 4 e X210 OIL TUBEX210 1
22 12923019 X400 WICKX400 1
23 |12912038 T e TUBE CLIP 3
24 129530016 W2 (HF # [ )M5x 10DB SCREW PAN (S/P WASHER)M5X10 2
25 [12901007 L OIL BLOCK L 1
26 129520004 I OIL ADJUSTING SCREW 2
27 001004 OJEFEP4 O RING P4 2
28 |12922007 TN RUBBER PACKING 2
29 |12922008 ek ST ROTARY HOOK SHAFT FELT 2
30 [12923012 S OIL WICK 2
31 [12922009 5% 9E4.2 RUBBER CAP 4.2 2
32 [12911005 ) s 2 SUBTANK ASSY 1
33 [12936004 W OIL FEEDING PIPE 1
34 (12922010 TTRE L VALVE PACKING 1
35 [12901008 AR OIL BLOCK R 1
36 [129530017 2 (i 24 [ )M4x8DA SCREW PAN (S/P WASHER)M4X8 2
37 [12912036 Bl 2 A SUBTANK SETTING PLATE A 1
38 [12912037 E el 2 4B SUBTANK SETTING PLATE B 1
39 |S04033 24TMBx8 SCREW PAN M6X8 2
40 |12921003 Ui JE JuithiT X242 OIL TUBEX242 1
41 |12936003 3.8 OIL FEEDING PIPE 3.8 4
42 |12911006 T K TUBE SUPPORT 1
43 |12928011 e £ DET ROTARY HOOK BASE D PACKING 2
44 |S04039 I24TM4x16 SCREW PAN M4X16 5
56 [12922012 T OIL CAP 1
57 [12923030 T FELT 2
60 |12922008 TR ROTARY HOOK SHAFT FELT 2
61 |12926013 e RUBBER PRESSER 2
62 |12927020 TR TUBE CLIP 4
63 |12922016 1%.0% 966.3 RUBBER CAP 6.3 2
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14, 32840 /4/BACK TUCK COMPONENTS

FE | AAfS — HR
RefNo.|  Part No. “ Description Amt.
T 42133002 L MARKING LIGHT MOTOR 1
2 [421511001 ZETM3X12 SCREW M3X12 2
3 [42101008 {BIZ L LA 2 PULSE MOTOR BASE ]
4 [S05087 125 TMBEX12 SCREW M5X12 2
5 [42101009 T4 b b R S 2 BACK TACK BEARING PLATE 1
6 [421S10012  [IZTM4x12 SCREW M4X12 4
7 [42124003 TR BEARING ]
8 [42128020 #[E5.1x7 5x0.5 WASHER 5.1X7.5X0.5 2
9 [42126003 L2 DOWEL PIN 2 1
10 42126004 R DOWEL PIN 1 1
11 42110002 T L BACK TUCK CAM ]
12 |4215140056  |I24TM4XG SCREW M4X6 2
13 42105005 SERT BACK TUCK LINK 1
14 42124004 Tk BEARING 1
15 400732 FERERT BACK FEED ARM 1
6 |42128014 e WASHER 4
17 505004 1TM3X8 SCREW M3X8 ]
18 [S09042 12 TM3x4 SCREW M3X4 2
19 142102011 S RERID DRIVING PIN D 1
20 421514001 125 TM5x6 SCREW M5X6 2
21505028 15TM6X14 SCREW M6X14 ]
22 40330010 Fy PHOTO SENSOR 1
23 42112026 et R T R PHOTO SENSOR PLATE 1
24 421510038 |IZATM4X6 SCREW M4X6 2
25 4211000300 |Gl 210 SENSOR SLIT ASM 1
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15, HILEEHM R4 H4/MECHANISM COMPILATION FRAME &COVER COMPONENTS(1)

75 NS i =
R§.No. Part No. S Description Amt.
1 [301787 DL FRAME 1
2 |40711013 BRI CAP 10
3 |42122004 K3 CAP LARGE 4
4 42132001 T CASTER 4
5 |42132002 A S R ADJUST BOLT 4
6 |42132003 2 MAIN TABLE 1
7 |421S30002 KiZkT4.5x16 WOOD SCREW D=4.5X16 14
8 |42132004 AT BOX PLATE 1
9 [421S10013 1Z5TM5X8 SCREW M5X8 4
10 |42122005 ARG BOX PLATE RUBBER 1
11 |42112027 e MAIN SWITCH BRACKET 1
12 |421S13017 1Z5TM5x10 BOLT 2
13 |421S10014 IZETMAX6 SCREW M4X6 2
14 [421S13018 125TM8x20 SCREW M8X20 3
15 |61807032 Tl i SPACER 8
16 |421S11003 Z5TM3X8 SCREW M3X8 8
17 |61910021 Wk CABLE CLAMP 7
18 |S05115 I25TM4x6 BOLT 7
19 |42112028 A INT COVER 1
20 |421S11003 1222 M3X8 SCREW M3X8 4
21 61910013 Wt BUSHING L 0.13
22 42112029 TR SUB TABLE 1
23 42128015 ] WASHER 8
24 |421S17001 I2ETM4X12 SCREW M4X12 1
25 |42128015 A WASHER 4
26 42137004 v b COMPLETE NAME PLATE 1
27 |S05067 I2ETM5x10 BOLT 4
28 |42112030 WAy TR STACKER FLAT PLATE 1
29 421513017 125TM5x10 BOLT 4
30 [4211203100  |ymaibi e fr 4tk PIVOT PLATE 2
31 421510015 I25TM3X8 SCREW M3X8 4
32 |42126006 S POSITION PIN 2
33 4213001500  |@iikZifE MAGNET 4
34 |421S30004 K247 3.8x13 WOOD SCREW D=3.8X13 4
35 |421S10015 I25TM3X8 SCREW M3X8 2
36 |42130016 Tk BU MAGNET 2
37 |421S30005 KI2%T3.5x16 WOOD SCREW D=3.5X16 2
38 [42101010 VAR RRC PIVOT PLATE C 2
39 |421S30006 KZET2.7x13 WOOD SCREW D=2.7X13 1
40 |42126007 Ve AR G POSITION BOSS 2
41 |421S17002 25T M4X8 SCREW M4X8 2
42 |42112032 LS GAS SPRING BRACKET 1
43 [S05028 IZ5TM6x14 SCREW M6X14 2
44 |42128023 28 M6 WASHER M6 2
45 42112033 P T S GAS SPRING BRACKET 1
46 |421S513022 IZETM8X16 BOLT M8X16 3
47 |W01010 M8 WASHER M8 3
48 [42127002 A GAS SPRING A 1
49 |421S20006 BRIZET SHOULDER SCREW 2
50 |N01004 JZREM5 NUT M5 2
51 |407S16008 i1 M5 NUT M5 4
52 |421S3000700 |l fAmIZFe 2 {F STOPPER BOLT 2
53 42126008 LS A HEAD GUIDE PIN 1
54 |N0O1008 I EEMS NUT M8 1
55 |W01010 M8 WASHER M8 1
56 42112034 B CLIP BRACKET 1
57 421513012 25T M4x10 SCREW 2
58 |42112035 i e S 2 CLIP BRACKET 1
59 [42131001 B CATCH CLIP 1
60 |421S10016 AT SCREW 4
61 |400924 W AT SUCTION BOX 1
62 42112036 W RS A () SUCTION BOX BRACKET R 2
63 421530008 W A o A Tk SUCTION BOX ADJUST BOLT 4
64 |S05004 IZETM5X14 HEXAGONAL-HOLE BOLT M5X14 8
65 |S05083 I2ETM5X30 SCREW M5X30 8
66 |N01004 JZREM5 NUT M5 12
67 |4211203700 |/ #)Hk8 14 SEWNING TABLE UNIT 8 -14 1
68 |4211203800 |/ #i#16-20 SEWNING TABLE UNIT 16-20 1
69 |42137005 R bR WEEE MARK LABEL 1
70 42137006 CEbrtihie CE MARKING LABEL 1
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71 |421813017 JEETM5x10 BOLT 2
72 42112039 A SRR SUCTION SUPPORT PLATE 1
73 421517002 IRETM4X8 SCREW M4X8 2
74 [NO1003 IZEEM 16 NUT M16 4
75 142112238 WY AL SR () SUCTION BOX BRACKET L 2
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16, HLEEM &R A 144(2) /MECHANISM COMPILATION FRAME &COVER COMPONENTS(2)

B | AAES . i
R§.No. Part No. S Description Amt.
1 |42112040 WL FEAT ROCK BAR 1
2 |421S20007 BT SHOULDER SCREW 1
3 |42128025 4[5 10.2x18x1 WASHER 10.2X18X1 1
4 42128025 4[5 10.2x18x1 WASHER 10.2X18X1 1
5  |42128027 S 10.5x14.5%0.3 WAVED WASHER 10.5X14.5X0.3 2
6 |42112041 WL PR ROCK BAR SUPPORT PLATE 1
7 |S05067 JZETM5X10 BOLT 2
8 |S05067 JZETM5X10 BOLT 1
9 [301833 i KNIFE SHELL1 1
10 |301834 IEE KNIFE SHELL2 1
11 |S10008 IZ5TMAX6 SCREW M4X6 1
12 |421S10022 IZETMAX6 SCREW M4X6 9
13 |400926 S R SWITCH ASM. 1
14 [42112042 DU S A MOTOR COVER 1
15 [42136014 HIRGUR S e k4 UNION 1
16 |42136016 WIBSU AT 6 UNION 4
17 |42136017 1.6 PLUG 2
40 |400925 T 2 o NEE SWITCH BASE 1 2
41 |421S10019 IZETM5X14 SCREW M5X14 4
42 |421S10009 IZ5TM5X16 SCREW M5X16 6
43 42102012 [T SWITCH SHAFT 1
44 |40730002 e NEE SWITCH ASSY 1
45 |4213001800  |BZf=7E)f L SWITCH ASM. 1
46 421513003 2ETM4x10 BOLT 2
47 |421S30012 M2 EYE BOLT M12 4
48 400734 [ NEE SWITCH BASE 2 1
51 |61910018 2k CABLE CLAMP 3
52 61910019 2% 5% CABLE CLAMP 5
53 61910020 2% 5% CABLE CLAMP 6
54 61910021 2k CABLE CLAMP 6
55 61910022 2% 5% CABLE CLAMP 1
56 |421S11008 IZ5TM4X10 SCREW M4X10 21
57 42137002 LA CABLE BAND 3
58 |42137002 LA CABLE BAND 40
59 |42137002 LA CABLE BAND 20
60 |42137014 TS AR GRAVITY SEAL 2
61 |301980 e ARM COVER 1
62 |421S11009 IZETMAX6 SCREW M4X6 3
63 421530014 S LIBAT SPACER 3
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17. BIESTF 5540 44:/PEDAL SWITCH COMPONETS

R | ARfE inti B
RefNo.|  PartNo. @ Description Amt.
1 [807286 EEHR LT PEDAL SENSOR B ASM. 1
2 |4213203600 | J BB ALLT PEDAL ASM 1
3 [42128032 B J4.8x11.5%2 WASHER 4.8X11.5X2 3
4 |42102014 B PEDAL SHAFT 1
5 |42103006 BRI PEDAL BUSHING 2
6 |42112054 B PEDAL SHAFT BRACKET 2
7 (421512002 |i2ETMBX12 BOLT M6X12 2
8 |42128015 T WASHER 2
9 [421S30027 WS SCAE SCREW 5
10 [30122029 A T RUBBER LEGS RUBBER STUD 5
1 |421S13017 |24 M5x10 BOLT 2
12 [42112051 B TR PEDAL STAY 1
13 421513018 |124/M8x20 SCREW M8X20 2
14 [42112050 B IR 2R PEDAL STAY 1
15 [NO1009 IZREM10 NUT M10 1
16 42102013 KL PLUNGER 1
17 421513012 ik M4x10 SCREW 2
18 [421512001 412 1B F2MBx20 WASHER HEXAGONAL BOLT 2
19 [W01010 M8 WASHER M3 2
20 [NO1008 12 FFM8 NUT M8 2
21 42112049 AR [ PEDAL LEVER SPPORT GUIDE 7
22 |42131002 AT CONNECTING ROD ASM. 1
23 |421813012 124TM4x10 SCREW 3
24 42112047 g PEDAL BASE 1
25 421513017 |i24/M5x10 BOLT Z
26 |4211204800 | X AL PEDAL LEVER BRACKET 1
27 |S05087 JE4TM5x12 SCREW M5X12 2

40



CORNER KNIFE COMPONENTS (FOR T5878-68)

‘T5878-78/68 18. M1 44T (T5878-68 L )

41



18. 714 14(T5878-68+% ) ICORNER KNIFE COMPONENTS (FOR T5878-68)

FE | AAfS — HR

RefNo.|  Part No. “ Description Amt.
1 |42112251 R SLIDE BASE 1
2 [421513028  [tIM5x14 SCREW M5x14 2
3 |42112252 Y3 A SLIDE BRACKET A 1
4 |42112253 Y3 C SLIDE BRACKET C i
5 [N01010 B2 EEMA2 NUT M12 2
6 |42137028 T bR CAUTION LABET(25) 1
7 |421S13017  |i24TM5x10 BOLT 2
8 [421513028  |i2iIM5x14 SCREW Mbx14 2
9 |42112254 B UNIT FIXED BKT 1
10 421513003 |24 M4x10 BOLT 2
1 |42112255 Y3 B SLIDE BRACKET B 1
12 421513028 |24 M5x14 SCREW Mbx14 2
13 42123003 R CUSHION 4
14 42130019 TR MAGNET CATCH 2
15 |421S13053  |IZ4TM3x6 BOLT 4
16 4210900600 [v4L SLIDE RAIL 2
17 42112060 Fi TR CORNER KNIFE UNIT COVER 1
18 421513008 |i26TM4xa SCREW 13
19 |42112256 HL I R I FRAME BRACKET 1
20 |421513018  [124TMBX20 SCREW M8X20 2
21 142131004 Bk TOGGLE CLAMP i
22 |S05077 I2ETMax18 SCREW M4X18 1
23 [NO1001 [ NUT M4 2
24 [421S13019 124 TM4x6 BOLT 4
25 [42112074 =Y GUIDE PLATE 1
26 421513027 |26 MBx12 BOLT 2
27 |42128036 T WASHER 2
28 |42112257 S OPEN SENSOR BRACKET 1
29 1143002300 |22 1 ALk HEAD DETECT SWITCH ASM 1
30 |421513003  |I2ETM4x10 BOLT 3
31 |S05035 125 TMBX25 HEXAGONAL-HOLE BOLT 2
32 [N01004 12 LEM5 NUT M5 2
33 42127006 SRR IE SPRING PLUNGER 1
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19. S FN44/AIR EQUIPMENT COMPONETS

R | AAfte inti B
RefNo.|  PartNo. @ Description Amt.
1 [42112235 BB MANIFOLD VALVE BASE 1
2 |s05033 JEETMBX12 BOLT 3
3 [4213009300 FL R IR A4 MANIFOLD ASSY 1
4 4213009400 FELREG IR 411 MANIFOLD VALVE ASSY 1
5 62800016 H 2k AIR SORENOID VALVE CORD 1
6 |421S13069 125 M4AX35 SCREW M4X35 4
7 4213008800 ORI FILTER REGULATER ASM. 1
8 [421S13017 125 M5x10 BOLT 2
9 [42136018 NAMEk TRIPLE BRANCH UNIVERSAL ELBOW 1
10 |42136024 AT STRAIGHT UNION 1
11 |42130102 R AIR GUN 1
12 40736018 AR HALF UNION 6XPT1/4 1
13 [42130103 T2 COIL TUBE 1
14 42130087 ®im SHUTTLE VALVE 1
15  [42121004 FNIR(D) INSERT RING 4
16 |42137002 g Ay CABLE BAND 20
17 |4073000900 s AIR REGULATOR 1
18 |42136001 5 RS, ELBOW UNION 2
19 42136015 Y53k Y UNION 3
20 [42121005 FHAIR(R) INSERT RING 3
21 [42112236 AT AT S PLUG BRACKET 1
22  [421511008 I25TM4X10 SCREW M4X10 3
23 [42136016 WIRSUUE %346 UNION 1
24 (42136017 136 PLUG 1
25 [61911001 S0 URETHANE HOSE BLACK 50
26 61911002 G TUBE HOSE BLUE 50
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20, ZARZ{4/CLAMP FOOT COMPONENTS

FE | AAS — HR
RefNo.|  Part No. “ Description Amt.
T 42133004 TR AL BIG PRESSER MOTOR 1
2 [421513069  [IZ4IM5x20 BOLT M5x20 2
3 [42111002 TR CLAMP FOOT COVER ]
2 (301979 SR CLAMP FOOT PLATE 1
5 [421510021 W2 TMBX10 SCREW M8X10 6
6 (301804 EET CLAMP FOOT PLATE 1
7 421510022 |IBATM4XG SCREW M4X6 10
8 [42131003 Yk CABLE BEARER ]
9 [421517003  |IZATM3X6 SCREW M3X6 8
10 [61910018 29 CABLE CLAMP 5
11 |421511008  |IZATM4X10 SCREW M4X10 5
12 61910019 2k e CABLE CLAMP 4
13 |421S11008  |IZATMA4X10 SCREW M4X10 2
14 61910020 2k 9 CABLE CLAMP 2
15 |421511008  |IZATM4X10 SCREW M4X10 2
16 61910021 2 e CABLE CLAMP ]
17 |421511008  |IZATM4X10 SCREW M4X10 ]
18 61910022 2 9 CABLE CLAMP 1
19 |421S11008  |IZATMA4X10 SCREW M4X10 ]
20 [42137002 uL CABLE BAND 20
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21, f7]4115/ICORNER KNIFE COMPONENTS

=) NS 8 =1

R?f.ﬁo. A ﬂﬁ;\z . Part 2 Description iﬁm%

1 42112058 TG 2T EA MAGNET PLATE A 1

2 42112059 Mk 23S0 9B MAGNET PLATE B 1

3 421517003 I2ATM3X6 SCREW M3X6 4

4 42130019 [T MAGNET CATCH 2

5 421511004 I2ATM3X5 SCREW M3X5 4

6 42128034 FH[E3.7X8X0.3 WASHER 3.7X8X0.3 2

7 301984 113 EAR CORNER KNIFE UNIT COVER 1

8 42112061 ESZIRA COVER PLATE A 1

9 421513026 JE4TM4xX6 SCREW 2

10 (42112062 AR B COVER PLATE B 1

11 421513026 JE4TM4xX6 SCREW 4

12 [42112063 IR SLIDE RAIL BASE L 1

13 (42112064 FIH AR SLIDE RAIL BASE R 1

14 [421S13027 JEETM5x12 BOLT 6

15 [421512003 Bl A BT M5X16 STOPPER BOLT 1

16 |42112065 JECHR BASE PLATE 1

17 1421813017 12£TM5x10 BOLT 2

18 14210900600 bR SLIDE RAIL 2

19 421513026 JE4TM4X6 SCREW 1

20 |421S13008 12T M4x4 SCREW

21 42112066 R b SLIDE BRACKET L

22 1421S13028 JEETM5x14 SCREW M5x14

23 142128035 F[E4.3x12x1 PLAIN WASHER 4.3X12X1

24 142112067 Hish 4R SLIDE BRACKET R

25 1421S13029 RETM6Xx12 SCREW

26 142112068 VaEE1 STOPPER PLATE R

27 |1421S13003 2ETM4x10 BOLT

28 142112069 JEFEAR STOPPER PLATE L

29 1421S13028 JE4TM5x14 SCREW M5x14

30 142112070 SRR PR FRAME BRACKET

31 4215813022 WAETM8X16 BOLT M8X16

32 42112071 A S OPEN SENSOR BKT

33 1143002300 GATFRAAE HEAD DETECT SWITCH ASM

34 1421S13003 25T M4x10 BOLT

35 142112073 i S S 48 PLUG BRACKET
36 [42127006 FREEF I SPRING PLUNGER
37 |NO1010 JEREM 12 NUT M12

38 142112074 SR GUIDE PLATE

39 [421S13027 IRETM5x12 BOLT

40 142128036 P WASHER

41 |S05035 IRETM5X25 HEXAGONAL-HOLE BOLT
42 [N0O1004 JEREMS NUT M5

43 142131004 BE TOGGLE CLAMP
44 421513019 JRETM4Ax6 BOLT

45 |WO01010 HEEM8 WASHER M8

46 1421513031 IZETM4x10 SCREW

47 (421516001 ol ROLL

48 |S05077 JRETM4x18 SCREW M4X18

49 1421511008 JRETM4X10 SCREW M4X10

50 (61910021 2k CABLE CLAMP

51 [NO1001 I REM4 NUT M4

N === NININ[B]=2NINININ =N =] =202 =N =[N =N =N =N W =W
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22, JiAGi414/BINDER COMPONENTS

e | AAS — HR

RefNo.|  Part No. “ Description Amt.
1 4213007300 |thR SENSOR ASM i
2 421511002 |iZ6TM3X10 SCREW M3X 10 2
3 [421S530004 | AJEET3.8x13 WOOD SCREW D=3.8X13 2
4 [42112075 R SENSOR PLATE i
5  |S05067 125 TM5x10 BOLT 2
6 |61801002 31T 2SS-01 BINDER OPEN SWITCH ASM i
7 421513033 |IZATM2X8 SCREW M2X8 2
8 |42137002 YL CABLE BAND i
9 |42137002 YL CABLE BAND 2
10 61910019 en CABLE CLAMP 1
11 |421511008 _ |I2ETM4X10 SCREW M4X10 i

12 61910028 W SPIRAL TUBE 0.35
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23. fa7)4114(T5878-68% F{)/CORNER KNIFE UNIT(FOR T5878-68)

R | AW . i
R:f.No. Part No. B Description Amt.
1_[400915 FiUTAR BASE 2
2 142102059 biegt] SLIDE SHAFT 2
3 S10006 JRETM5X6 SCREW M5X6 4
4__[400916 FUIBUR BASE A 1
5 S05129 IZETM5x16 BOLT 4
6 142126013 e PIN 10X33 1
7 42112116 ] A AR FIXED PLATE 1
8 421813017 IEETM5x10 BOLT 2
9  [42112258 RS S48 SENSOR BRACKET 1
10 421513012 IZETM4x10 SCREW 2
11 |40330010 G HAT RS PHOTO SENSOR 1
12 |S05094 IRETM3X8 SCREW M3X8 1
13 14210802000 HiE A 1E THRUST COLLAR ASM. 2
14 142108020 =l THRUST COLLAR 1
15 1421S14001 IRETM5x6 SCREW M5X6 2
16 142133006 Fi 7 HAL CORNER KNIFE MOTOR 1
17 |1S05048 I2£TM4x10 SCREW M4X10 4
18 142124017 LS BEARING 1
19 142135004 1 £ ) 8D 5 DRIVE SPROCKET 1
20 [S09010 JRETMBX5 SCREW M6X5 2
21 [42135006 EPZi TIMING BELT 1
22 (42112114 1 1§ S 48 CORNER KNIFE FEED BRACKET 1
23 1421513027 IRETM5x12 BOLT 4
24 |S05063 IRETM4X25 SCREW M4X25 1
25 |N01001 B REM4 NUT M4 1
26 (4210800700 A A1E THRUST COLLAR ASM. 1
27 [42108007 i THRUST HOLDER 1
28  [421S14005 JRETM4X6 SCREW M4X6 2
29 142124013 LS RADIAL BEARING 2
30 42102027 Joi fA ) B L R LIFTING LEVER SHAFT 1
31 [42135005 Ja f4 )L DRIVEN SPROCKET 1
32 |S10008 JRETM4x6 SCREW M4X6 1
33 |H05032 K7 E-RING 7 1
34 (42112115 11 ) a0t TR BELT RECEIVER 1
35 142112259 £ 3 R [ S E AR BELT HOLDER 1
36 |421S13019 JRETM4x6 BOLT 2
37 |421S13035 IRETM4X8 SCREW M4X8 2
38 142103022 e METAL 2
39 42122035 FIHES) DUST SEAL 2
40 1421514005 JRETM4X6 SCREW M4X6 2
41 (42102024 DAL ELEVATING SHAFT 1
42 (42101136 JEFT LIFTING BRACKET 1
43  |S05031 JRETMEX20 SCREW M6X20 1
44 142109007 TR ROLLER 1
45 [421S20014 BINLIRET SHOULDER SCREW 1
46 142130037 AL AIR CYLINDER 2
47 (42130038 T3 YL SPEED CONTROLLER 2
48 (42112260 AL AR CYLINDER BRACKET 1
49 1421813019 JRETM4x6 BOLT 2
50 42122036 s CUSHION 1
51 142122037 AURTIGRE CYLINDER NUT 1
52 142128015 1 JE WASHER 1
53 142112261 St ] 5 In) S48 ELEVATING GUIDE PLATE 1
54 |421S13035 JRETM4X8 SCREW M4X8 2
55 (42101137 A ELEVATING BRACKET 1
56 [S09007 JRETMEX8 SCREW M6X8 2
57 142103022 il 4 METAL 2
58 142122035 FES) DUST SEAL 2
59 1421S14005 IZETM4X6 SCREW M4X6 2
60 42102024 pipAL ELEVATING SHAFT 1
61 42101136 EFT LIFTING BRACKET 1
62 |S05031 IEETMEX20 SCREW M6X20 1
63 142109007 I ROLLER 1
64 (421520014 B IRET SHOULDER SCREW 1
65 (42130089 IR MAGNETIC SWITCH 4
66 (61300007 [EREPS FIXED CLAMP 4
67 142112260 AL E R CYLINDER BRACKET 1
68 1421513019 IHETM4x6 BOLT 2
69 42122036 BRI CUSHION 1
70 42122037 AR B CYLINDER NUT 1
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71 142128015 B WASHER 1
72 142112261 AL ELEVATING GUIDE PLATE 1
73 1421513035 I5ETM4X8 SCREW M4X8 2
74 (42112262 TRV 2 T AR SENSOR PLATE 1
75 421513019 IZETM4x6 BOLT 2
76 142124025 ik BEARING 2
77 [HO3035 Bl SR P 22 RETAINING RING 4
78 142128057 WY #526.4x33.9x3.5 WAVED WASHER 26.4X33.9X3.5 2
79 142129014 JI5iED THRUST COLLAR 2
80 142101138 IS ELEVATING BRACKET B 1
81 1421513081 PN A SRR ET HEXAGONAL HOLE BOLT 1
82 142101139 AL S KNIFE HOLDER BASE 2
83 1421513050 IRETM4x8 SCREW M4X8 2
84 142101140 JIZEA KNIFE HOLDER A 2
85 142101141 JI%B KNIFE HOLDER B 2
86 [421S13049 IRETM3X12 SCREW M3X12 4
87 (42101047 JE v 348 KNIFE HOLDER 4
88 [421S30021 BT AT ECCENTRIC PIN 4
89 142101142 Mk KNIFE GUIDE 2
90 [421S13048 IRETM3X8 SCREW M3X0.5X8 2
91 142128019 g M3 WASHER M3 4
92  [W02025 PR PEIM3 SPRING WASHER M3 4
93  [42128019 #E M3 WASHER M3 2
94 (42136007 Tk HOSE ELBOW 2
95 [NO1004 IR BEMS NUT M5 2
96 42119011 KifiJ) CORNER KNIFE L 2
97 [42119010 FJ] CORNER KNIFE R 2
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24, BHALREFA/FLAP PHOTOTUBE COMPONENTS

FE | AAfS — HR

RefNo.|  Part No. “ Description Amt.
T 42112076 L R SLANT FLAP SENSOR BRACKET 1
2 [421513003  [IZATM4X10 BOLT 2
3 [42112077 T R FLAP SENSOR BRACKET L ]
4 421513012 [i24TM4x10 SCREW 2
5 [42112078 T P SLANT FLAP SENSOR BRACKET ]
6 [421513003  [IZAIM4X10 BOLT 2
7 [42112079 R FLAP SENSOR BRACKET R ]
8 421513012 |iZ4TMax10 SCREW 2
9 [42130025 T FLAP SENSOR N ASM 1
10 421511008 |i24TM4X10 SCREW M4X10 1
11 42130025 SR FLAP SENSOR N ASM 1
12 421510011 IETMI2x12 SCREW M2X12 2
13 |42128018 HEM2 WASHER M2 2
12 42112022 T FIBER BRACKET SPACER 2
15 [42112021 RS T AR FIBER BRACKET 2
16 61910018 4% e CABLE CLAMP ]
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25. R4 H/THREAD SHAFT COMPONENTS

FR | Aake N iy i
RefNo.|  Part No. “ Description Amt.
1 [1293100400 |24 4L{F3DRTHF THREAD SHAFT COMPONENTS ]
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26. {435 $/ACCESSORIE PART COMPONENTS

FE | AAfS — HR

RefNo.|  Part No. “ Description Amt.
T 42118002 SR ASSY BOBBIN 2
2 [42119008 7 KNIFE RIGHT 1
3 [o00777 TN DEFRIX OIL NO 1 1
4 [20131038 s OILER ASM. ]
5 [20131051 e TWEEZERS ]
6 [10131002 IR 7] SCREW DRIVER LARGE ]
7 10131004 N ) SCREW DRIVER SMALL ]
8 [10131003 27 )] SCREW DRIVER MIDDLE ]
9 [61700004 TRk 2Z8A FUSE WIRE 2
10 40731002 RS ACCESSORIE BAG 1
11 |42130028 AR REFLECTION SHEET 2
12 42122031 T R TE R GARMENT CLAMP RUBBER 2
13 42122010 TR FLAP PRESSER RUBBER 2
14 42137034 T5878-68/78 0001 T T5878-68/78 INSTRUCTION MANUAL 7
15 42137035 T5878-68/78H:A1 VW] (1 ) T5878-68/78 OPERATING INSTRUCTION(CHINESE) 1
16 [42137036 T5878-68/78HE - UL U)(JE ) T5878-68/78 OPERATING INSTRUCTION(ENGLISH) 1
17 40717002 HLEIMT190 16# NEEDLE MT190 16# 10
18 [20131044 ERNL 5 S AR T STRAIGHT SHANK ALLEN KEY 1.5MM ]
19 4073100600 |LIFHT L-SHAPED WRENCH ASM. ]
20 40731015 T 7B T) RECESSED HEAD DRIVER ]
21 30131005 JT6X7 WRENCH 6X7 1
22 [30131006 R T8X10 WRENCH (8X9) ]
23 42122019 TR % GARMENT CLAMP RUBBER(SPONGE) 2
24 |42130034 FOCH, REFLECTION SHEET B 1
25 42119010 5 118-1012(%5) CORNER KNIFE 8-10-12 R ]
26 |42119011 7 /18-10-12(/1) CORNER KNIFEB-10-12 L 1
27 |42119013 % /114-16(%) CORNER KNIFE 14-16 R 1
28 |42119014 5 J11416(/) CORNER KNIFE 14-16 L 1
29 |42119015 5 1118-20(F1) CORNER KNIFE 1820 R 1
30 [42119016 % 7118-20(/1) CORNER KNIFE 18-20 L 1
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27, HEMHA M4 ITRANSMISSION BOX COMPONENTS

FE | AARS — HR
RefNo.|  Part No. “ Description Amt.
1 |42100051 T RGBT CTL BOX 68 ASM 1
2 [42100027 T8 YULLT CTL BOX 78 ASM 1
3 [42112279 eI REAR COVER 1
4 [61807036 HTFE16mm PILLARS 16mm 12
5 (603410 LB IR CIRCUIT BOARD 1
6 |61807037 HlF1:36mm PILLARS 36mm 2
7 [42133011 WA DRIVE PLATE 1
8 421511012 |IB4TM3X10 SCREW M3X10 24
9 [61301014 JT i SWITCHING POWER SUPPLY 1
10 421511011 1ZETMAX8 SCREW M4X8 12
1140733008 750VIR ) 2 750V DRIVER 1
12 |421513018 _ |IZATMBX20 SCREW M8X20 7
13 |42112282 D) LIFTING PLATE RIGHT 1
14 42112281 iR () LIFTING PLATE LEFT 1
15 |421513018 __ |IZ4TM8X20 SCREW M8X20 3
16 [301798 Vel CONTROL BOX 1
17 42128060 e WASHER 4
18 |61600008 CE D MASK 2
19 [421S11013  |I2ATM4X35 SCREW M4X35 Z
20 |W01010 EE WASHER M8 Z
21 |N01008 [ NUT M8 7
22 61600006 U FAN 1
23 |42112277 R SHUTTLE PLATE 1
24 |N01001 [ NUT M4 12
25 61600005 550 DUST COVER 1
26 42133009 i BN ) 2 MOTOR DRIVER 1
27 61910015 RIS BOLT TYPE BUCKLE LINE SET 3
28 |60900025 I R POWER SUPPLY ADAPTER PLATE 1
29 |42112278 e FRONT COVER PLATE 1
30 |403S11043  |IZETMAX12 SCREW M4X12 7
31 403511043 |I2ATMAX12 SCREW M4X12 )
32 40730004 E IR SWITCH 1
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28. HAEMHR 44 /IOPERATION PANEL COMPONENTS

5 | AdlS — W
RefNo.|  Part No. “ Description Amt.
1 |4213008500  |BfihidlE OPERATION SCREEN ASSEMBLY 1
2 [42130085 BeAE TR FRONT CASE ASSY 1
3 [42111006 WA Dt e REAR CASE ASSY 1
4 [42112287 TR R ADSORPTION OF STICKY BOARD ]

5 [42130101 T MAGNETIC PLASTER ]

6 |42111007 R AE DT OPERATION BOX FIXED PLATE(B)ASM ]

7 [42112249 AR ADSORPTION PLATE 1
8 |421530028 | KM§TD=4.1X32 WOOD SCREW D=4.1X32 2
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29. APk 40 #4(T5878-68% F)/MAIN SHAFT&THREAD TAKE-UP LEVER COMPONENTS (FOR T5878-68)

R | An . i
R:f.No. Part No. B Description Amt.
1 12902001 EIST UPPER SHAFT ST 1
2 12908001 2R KB 5 BOBBIN WINDER DRIVING WHEEL 1
3 12935002 D4 UST Al TIMING PULLEY ASSY UST 1
4 S10018 JEETMBX6 SCREW M6X6 2
5 12935003 EPEi TIMING BELT 1
6 301079 Fhe HAND WHEEL 1
7 S10024 JEETMBX10 SCREW M6X10 2
8 12904006 PRLRAT 1 THREAD TAKEUP CRANK 1
9 S09017 JEETMBX10 SCREW M6X10 1
10 [129S30005 JRETMBX6 SCREW M8X6 1
11 [S10017 IRETMBX5 SCREW M6X5 2
12 [S10018 IRETMBX6 SCREW M6X6 2
13 [B10009 R K6204ZZNR BALL BEARING 6204ZZNR 1
14 (12908002 AR e BALL BEARING BUSH 1
15 [B04021 RER 4 #60/22ZZ BALL BEARING RADIAL 60/22Z7 1
16 [S10018 JRETMBX6 SCREW M6X6 2
17 (12926201 BIAT A4 CRANKSHAFT NBAR 1
18 (12938002 PREAT S 4%k THREAD TAKEUP LEVER SUPPORT JOINT 1
19 (11626003 MLk PUSHER 1
20 (12923019 THZL OIL WICK 0.02
21 [12938202 PREEAT TAKE UP LEVER E 1
22 [12923019 HZk OIL WICK 0.04
23 [12926016 MLk RUBBER PLUG 1
24 (12938003 P ey THREAD TAKE-UP LEVER PIN 1
25 (12923031 T OIL WICK 0.15
26 |S10024 IEETM6EX10 SCREW M6X10 2
27 (11626004 PRERAT AT TAKE UP LEVER THRUST PIN 1
28 [12922015 L PLUG 1
29 12923012 s OIL WICK 2
30 |12903002 R BUSH R 1
31 |12908003 X SET SCREW COLLAR 2
32 |S10017 IRET M6X5 SCREW M6X5 4
33 |B10002 BR#2«6004ZZNR BALL BEARING 6004ZZNR 1
34 |B04022 BRHli£60042Z BALL BEARING 600422 1
35 12912007 R R FLAT SUPPORT U 1
36 |S04030 JRETM5X6 SCREW M5X6 1
37 112912008 B FZ4ED FELT SUPPORT D 1
38 12923003 T FLAT 1
39 12923021 HZk OIL WICK 0.02
40 [S05048 IE£TM4x10 SCREW M4X10 2
41 (12923021 HZk OIL WICK 0.02
42 (1290200200 EI AT ) A AL 1 NEEDLE BAR ROCKING COMPONENTS 1
43 (1290100100 ELAT 4 NEEDLE BAR ROCKING BASE ASM 1
44 (12905003 EIAT AW 44T NEEDLE BAR CRANK ROD 1
45 (12909001 F B A SLIDE BLOCK SLIDER 1
46 (12909002 AR RN ROCKING ROD SQUARE BLOCK 1
47 (12905002 AR EE NEEDLE BAR CLAMP 1
48 [129S30021 IE4ETM3.5X8 SCREW M3.5X8 1
49 (12923002 EIFT 2K CAP NBAR 1
50 12902003 EIAT NEEDLE BAR 1
51 (4213401800 I J&358mm NEEDLE CLAMP 8MM 1
52 14213401900 93 10mm NEEDLE CLAMP 10MM 1
53  [4213402000 £ 3 12mm NEEDLE CLAMP 12MM 1
54 (4213402100 £ 3 14mm NEEDLE CLAMP 14MM 1
55 (4213401500 £ 9 16mm NEEDLE CLAMP 16MM 1
56 (4213401600 £ & 3918mm NEEDLE CLAMP 18MM 1
57 (4213401700 ¢ 320mm NEEDLE CLAMP 20MM 1
58 [421S10035 IHETM2.5X3.5 SCREW M2.5X3.5 2
59 40717002 HLEFMT190 16# NEEDLE MT190 16# 2
60 |S04031 IRETMEX16 SCREW M6X16 1
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30. EB44(1) UNIT MECHANISM COMPILATION CLAMP FOOT UNIT(1)

R | AARS . i
R§.No. Part No. S Description Amt.
1 |42101013 A Ik BASE PRESSER ARM R 1
2 |400927 VA FULCLUM BOSS 2
3 |S05129 JZETM5X16 BOLT 4
4 42108003 P THRUST COLLAR 4
5 |S09008 JZETMBEX5 SCREW M5X5 4
6 |42101014 TR FOLDING PLATE BKT 2
7 |S05067 JZETM5X10 BOLT 4
8  |400694 0 T TURNING BASE SUPPORT 2
9 [S05048 25TM4x10 SCREW M4X10 4
10 |42102016 S EE A TURNING BASE SHAFT 2
11 |S09012 IZETMAX4 SET SCREW M4X4 4
12 |H05006 L 5 E-RING 2
13 |42101016 Jiy R TURNING BASE L 1
14 [42101017 R R TURNING BASE R 1
15 |42112081 IR 0 S e FOLDING PLATE SPRING BKT 2
16 |421S13035 I2ETM4x8 SCREW M4x8 4
17 |42127007 b FOLDING PLATE SPRING 2
18 |421S30015 SRR SPRING HOLD PIN 2
19 |42112082 Jimh e SPRING HOLD PLATE L 1
20 |421S17004 25T M4X25 SCREW M4X25 1
21 |42112083 A SPRING HOLD PLATE R 1
22 |421S17004 25T M4X25 SCREW M4X25 1
23 |4211208400 |44/ ALME FOLDING PLATE R 1
24 |421S13035 IZ5TMAX8 SCREW M4X8 2
25 4211208500 | /- s b ALiE FOLDING PLATE L 1
26 |421513035 IZ5TMAX8 SCREW M4X8 2
27 |42130028 AT REFLECTION SHEET 2
28 |42130029 WAL FOLDING PLATE CYLINDER 1
29 [42130029 WAL FOLDING PLATE CYLINDER 1
30 |42136001 ETeh ELBOW UNION 2
31 42102017 N R PIVOT SHAFT 1
32 421514009 IZ5TMBX6 SCREW M6X6 2
33 |400928 NI PIVOT BASE 1
34 |421513036 IZ5TM6X25 SCREW 2
35  |400929 T A 4 2 PIVOT BKT 2
36 |421S13036 IZ5TM6x25 SCREW 4
37 |42101020 T BASE PRESSER ARM L 1
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31, JEJ%11E(2)/CLAMP FOOT UNIT(2)

R | AARS . i
R§.No. Part No. S Description Amt.
1 |40736042 il sk FEED ADJUSTING JOINT 1
2 400930 JETE I GARMENT CLAMP ARM L 1
3 |42102018 JE B S SLIDING SHAFT L 1
4 [S05004 JZ5TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
5 42102019 JeyE s SLIDING SHAFT L 1
6 |S05030 JZETM6X18 BOLT 1
7 400750 [l RATCHET KNOB 2
8 |421513038 1Z5TM3X6 HEX SCREW M3X 6 2
9  |42128004 A WASHER 2
10 |42127008 it RATCHET SPRING 2
11 |42109003 iEk BALL 4
12 |421S30016 I STOPPER STAD 2
13 |42112086 PR STOPPER PLATE 1
14 [421S13017 IZETM5X10 BOLT 2
15 |42112087 AR SLIDE CYLINDER BKT 1
16 |S05067 I2ETM5x10 BOLT 2
17 |42101022 P JYOINT PIN BKT 1
18 |S05004 IZETM5X14 HEXAGONAL-HOLE BOLT M5X14 1
19 |421S30017 BrAT JOINT PIN 1
20 |400931 JETEIHAR GARMENT CLAMP L 1
21 |42122009 TR AR GARMENT CLAMP RABBER RIGHT 1
22 421510023 I2ETM5X8 SCREW M5X8 2
23 |42101024 TR 4 CLAMP PIVOT PIN 1
24 |421S13035 IZ5TM4X8 SCREW M4X8 1
25 |42128005 A WASHER 1
26 |421S30018 AT FOLDING PLATE STOPPER 1
27 |N01004 IZEEM5 NUT M5 1
28 |42112088 W S TR FLAP SCALE 1
29 |421S30019 Jig £ILISET KNOB SCREW 2
30 |42101025 18P SLANT FLAP STOPPER 2
31 |S04036 IZ5TM3X4 SCREW M3X4 2
32 42128019 0 M3 WASHER M3 2
33 |400932 18 G ERT FLAP PRESSER ARM 1
34 42112089 185 26 Ve KT 37 FLAP-P-CYLINDER-BKT 1
35 |S05067 IZ5TM5x10 BOLT 2
36 |42126009 Bl FLAP PRESSER PIN 1
37 |S09042 125 TM3x4 SCREW M3X4 2
38 |42122010 SRR FLAP PRESSER RUBBER 1
39 |400933 1825 TR FLAP PRESSER 1
40 421513012 IZ5TM4x10 SCREW 2
41  |42112090 KSR SLANT FLAP BASE L 1
42 42122011 RIS AR SLANT FLAP SCALE SEAL 1
43 421517002 IZ5TM4X8 SCREW M4X8 2
44 42130031 L AIR CYLINDER 1
45 42101028 R FLAP PRESSER JYOINT 1
46 42130032 R oA SPEED CONTROLLER 2
47 |42130033 G AIR CYLINDER 1
48 42130032 R oA SPEED CONTROLLER 2
49 [42130034 FOGAT REFLECTION SHEET 1
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32, EJ444(3))CLAMP FOOT UNIT(3)

R | AARS . i
R§.No. Part No. S Description Amt.
1 |40736042 il sk FEED ADJUSTING JOINT 1
2 |400934 AR GARMENT CLAMP ARM R 1
3 |42102018 JE B S SLIDING SHAFT L 1
4 [S05004 JZ5TM5X14 HEXAGONAL-HOLE BOLT M5X14 1
5 42102019 JeyE s SLIDING SHAFT L 1
6 |S05030 JZETM6X18 BOLT 1
7 400750 [l RATCHET KNOB 2
8 |421513038 1Z5TM3X6 HEX SCREW M3X 6 2
9  |42128004 A WASHER 2
10 |42127008 it RATCHET SPRING 2
11 |42109003 iEk BALL 4
12 |421S30016 I STOPPER STAD 2
13 |42112086 PR STOPPER PLATE 1
14 [421S13017 IZETM5X10 BOLT 2
15 |42112087 AR SLIDE CYLINDER BKT 1
16 |S05067 I2ETM5x10 BOLT 2
17 |42101030 P JYOINT PIN BKT R 1
18 |S05004 IZETM5X14 HEXAGONAL-HOLE BOLT M5X14 1
19 |421S30017 BrAT JOINT PIN 1
20 |400935 A JEJHAR GARMENT CLAMP R 1
21 |42122009 TR AR GARMENT CLAMP RABBER RIGHT 1
22 421510023 I2ETM5X8 SCREW M5X8 2
23 |42101024 TR 4 CLAMP PIVOT PIN 1
24 |421S13035 IZ5TM4X8 SCREW M4X8 1
25 |42128005 A WASHER 1
26 |421S30018 AT FOLDING PLATE STOPPER 1
27 |N01004 IZEEM5 NUT M5 1
28 |42112088 W S TR FLAP SCALE 1
29 |421S30019 Jig £ILISET KNOB SCREW 2
30 |42101032 18P FLAP STOPPER 2
31 |S04036 IZ5TM3X4 SCREW M3X4 2
32 42128019 0 M3 WASHER M3 2
33 42101026 18T FLAP PRESSER ARM 1
34 |42112264 185 26 Ve KT 37 FLAP P CYLINDER BKT 1
35 |S05067 IZ5TM5x10 BOLT 2
36 |42126009 Bl FLAP PRESSER PIN 1
37 |S09042 125 TM3x4 SCREW M3X4 2
38 |42122010 SRR FLAP PRESSER RUBBER 1
39 |400936 1825 TR FLAP PRESSER 1
40 421513012 IZ5TM4x10 SCREW 2
41 42112092 AR FLAP BASE R 1
42 42122013 R8T FLAP SCALE SEAL 1
43 421517002 IZ5TM4X8 SCREW M4X8 2
44 42130031 L AIR CYLINDER 1
45 42101028 R FLAP PRESSER JYOINT 1
46 42130032 R oA SPEED CONTROLLER 2
47 |42130033 G AIR CYLINDER 1
48 |42130032 R oA SPEED CONTROLLER 2
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33. I3 # 6/CLAMP FOOT FEED UNIT

R | AR . i
R§.No. Part No. S Description Amt.
1 |42112093 TR SENSOR PLATE 1
2 |S05067 JZETM5X10 BOLT 2
3 42101034 H L CLAMP FOOT BASE 1
4 421513039 I25TMBX30 SCREW M6X30 4
5  |400937 TR A CLAMP FOOT PLATE 1
6 |421S17005 25 TM5X16 SCREW M5X16 7
7 |42112094 T B A CLAMP FOOT SPACER 2
8 |42102020 L2 CLAMP FOOT MAIN SHAFT 1
9 |P03015 S 52x8.5 SPRING PIN 1
10 |42124006 Bk BALL BEARING 2
11 |42112095 M CLAMP FEED DETECTIVE PLATE 1
12 |421S13035 Z5TMAXS SCREW M4X8 1
13 |42112096 T A e TS e CLAMP FEED SENSOR BKT 1
14 |S05033 IZ5TMBX12 BOLT 2
15 |40330010 SR RS PHOTO SENSOR 1
16 |S05094 JZETM3X8 SCREW M3X8 1
17 |42108005 e COUPLING 1
18 |S09007 JZ4ETMBX8 SCREW M6X8 2
19 |400938 R e FOLLOW PULLEY BKT 1
20 |421S13042 125TM8x35 SCREW 1
21 |W01010 M8 WASHER M8 1
22 |N01008 JZEEMS NUT M8 1
23 |P03018 S A SPRING PIN 1
24 42102021 B FOLLOW PULLEY SHAFT 1
25 421514005 25T M4X6 SCREW M4X6 2
26 |42128007 A WASHER 1
27 400939 B CLAMP FOOT BLOCK 1
28 |421513039 I24TMBX30 SCREW M6X30 4
29 42112097 SHTEIR LM STOPPER F 1
30 |S05028 I25TM6x14 SCREW M6X14 2
31 |400940 SHUE PR LM STOPPER R 1
32 |S05028 IZ5TM6x14 SCREW M6X14 2
33 42112099 AR SENSOR BKT 1
34 |S05081 I25TM6X8 BOLT 2
35 |42128023 [ M6 WASHER M6 2
36 |40330010 e A R PHOTO SENSOR 1
37 |S05094 I25TM3X8 SCREW M3X8 1
38  [4213500100  |qilil Lk 4ifk DRIVING PULLEY 1
39 |421S14009 IZ5TMBX6 SCREW M6X6 2
40 4213500200  |Jo [l L el ik FOLLOW PULLEY 1
41 |42124007 ik BEARING 2
42 |42135003 il 2L 7 TIMING BELT 1
43 |42109004 S LM GUIDE 1
44 [S05031 IZ5TMBX20 SCREW M6X20 2
45 400917 T AL S SLIDE BASE 1
46 |S05033 IZETMBX12 BOLT 4
47 |42112100 R BELT CLAMP BASE 1
48 |S05040 IZ5TMBX16 SCREW M6X16 4
49 [42128040 A WASHER 4
50 |42112101 R BELT CLAMP 1
51 |S05067 Z5TM5x10 BOLT 4
52 |42112102 AR BELT CLAMP SPACER 2
53 400941 TS A 5 5 2 LIFTING BLOCK 2
54 42102022 [ LIFTING SHAFT 2
55 421514005 25T M4X6 SCREW M4X6 4
56 42112103 TS ) LIFTING GUIDE 1
57 |S05067 IETM5x10 BOLT 2
58 42112104 {1 RALR SENSOR PLATE 1
59 |S05067 I2ETM5x10 BOLT 2
60 |42130035 UL AIR CYLINDER 2
61 |421S13046 IZ5TM5X45 SCREW M5X45 8
62 |42130032 I8 SPEED CONTROLLER 4
63 421530020 By A STOPPER BOLT 1
64 |42112105 Yt 4 PAVING PLATE BASE 1
65 |S05028 IZETM6X14 SCREW M6X14 2
66 42102023 o T il PIVOT SHAFT 1
67 42128010 A THRUST WASHER 4
68 400918 o TR P BINDER PIVOT BASE A 2
69 |S05035 IZETM5X25 HEXAGONAL-HOLE BOLT 2
70 |S09007 IZETMBX8 SCREW M6X8 2
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34. fi7)44£(1)/CORNER KNIFE UNIT(1)

5 VANEIRE S - o
R§.No. Part No. S Description Amt.
1 [42101041 Ml KNIFE GUIDE 3
2 [42130040 LS AIRCYLINDER SENSOR 1
3 [42101043 DAL 54 KNIFE HOLDER BASE 3
4 421510015 125TM3X8 SCREW M3X 8 1
5 [421S13048 125TM3X8 SCREW M3X8 3
6 [42128019 W M3 WASHER M3 3
7 |400832 ySPaES KNIFE HOLDER R 3
8 [400831 Ji ) KNIFE HOLDER L 3
9 [421513049 I2ETM3X12 SCREW M3X12 6
10 [42128019 W M3 WASHER M3 6
11 |[w02025 FRE A EIM3 SPRING WASHER M3 6
12 [400730 JE 7 S 4 KNIFE HOLDER 6
13 [421S30021 FA AT ECCENTRIC PIN 6
14  [42102024 1111 % ELEVATING SHAFT 3
15 [421S13050 1257 M4x8 SCREW M4X8 3
16 [400942 )15 ASSY INDEX 1
17  [42122014 e CUSHION 6
18 [w01010 HPEMS WASHER M8 6
19 [42101049 $t1 75K 5 4 LIFTING BRACKET 3
20 [S01003 25T M4x12 SCREW M4X12 3
21 400731 P STOPPER COLLOR 3
22 421513049 I2ETM3X12 SCREW M3X12 3
23 42112106 1)1 G 1 S INDEX KNIFE GUIDE 3
24 421513031 12457 M4x10 SCREW 6
25 42101050 N RS 4hE CROSS ROLLER 1
26 [S05048 12457 M4x10 SCREW M4X10 6
27 |S05094 125TM3X8 SCREW M3X8 8
28 [42133005 Lk ML ROLLER STACKER MOTOR 1
29 [42112107 B L ST 24 BALL SCREW BRACKET 1
30 [421513038 25T M3X6 HEX SCREW M3X 6 4
31 [421S13027 12457 M5x12 BOLT 2
32 [42130036 R COUPLING 1
33 [42124008 Bk BEARING 1
34 [42102025 BEIRIEAT BALL SCREW 1
35 [42124009 Bk BEARING 2
36 [42124010 HE ) Bk THRUST BEARING 2
37 [42129006 AR THRUST RING 2
38 [42108006 4 ] AT SOL COLLAR 1
39 [S09042 WAET M3x4 SCREW M3X4 2
40 [42112108 TR AT E R BALL SCREW DRIVE PLATE 1
41 [S05059 25T M4x12 SCREW M4X12 4
42 [421513027 24T M5x12 BOLT 2
43 42130037 UL AIR CYLINDER 1
44 (42130038 U SPEED CONTROLLER 1
45 42136007 5 HOSE ELBOW 1
46 [42112109 1)1/ 2 S KNIFE DRIVE CYLINDER BRACKET 1
47 421513052 125TM4X18 SCREW M4X18 2
48 400693 UK E $ ) CYLINDER NUT 1
49 [42126012 11112 Sl PARALLEL PIN TYPE 1
50 [42112110 M RS B SENSOR SLIT 1
51 [S04037 25T M3X6 SCREW M3X6 2
52 [42112111 1111 UK E) Sl NUT GUIDE PLATE 1
53 [421510038 1257 M4X6 SCREW M4X6 3
54 [42112112 R A S SENSOR BRACKET 1
55 421513031 124TM4x10 SCREW 2
56 |42128042 #454.3x9x0.8 WASHER 4.3X9X0.8 2
57 [61910019 ¢h e CABLE CLAMP 2
58 61910020 #kk CABLE CLAMP 1
59 61910021 #k 3k CABLE CLAMP 1
60 [421S11008 I24TM4X10 SCREW M4X10 4
61 [42112113 I A A AR SENSOR PLATE 2
62 421513053 1257 M3x6 BOLT 4
63 |400943 14 IV B INDEX BASE 1
64 |S09042 1247 M3x4 SCREW M3X4 4
65 [42124011 ik BEARING 3
66 42129007 L C-RING 1
67 400185 Phgs METAL 1
68 [421S510022 25T M4AX6 SCREW M4X6 6
69 42119010 FJ] CORNER KNIFE R 3
70 [42119011 it CORNER KNIFE L 3
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71 42122015 NEES DUST SEAL 6
72 (42130040 A IRk AIRCYLINDER SENSOR 1
73 [421S10015 IRETM3X8 SCREW M3X 8 1
74 (42130040 IRk AIRCYLINDER SENSOR 1
75 [421S10015 IRETM3X8 SCREW M3X 8 1
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35, fi7]414F(2) | CORNER KNIFE UNIT(2)

5 VANEIRE S - o
R§.No. Part No. S Description Amt.
1 [42101041 Ml KNIFE GUIDE 3
2 [42130040 LS AIRCYLINDER SENSOR 1
3 [42101043 DAL 54 KNIFE HOLDER BASE 2
4 421510015 125TM3X8 SCREW M3X 8 1
5 [421S13048 125TM3X8 SCREW M3X8 3
6 [42128019 W M3 WASHER M3 3
7 [42101045 ySPaES KNIFE HOLDER R 3
8 [42101046 Ji ) KNIFE HOLDER L 3
9 [421513049 I2ETM3X12 SCREW M3X12 6
10 [42128019 W M3 WASHER M3 6
11 |[w02025 FRE A EIM3 SPRING WASHER M3 6
12 [400730 JE 7 S 4 KNIFE HOLDER 6
13 [421S30021 FA AT ECCENTRIC PIN 6
14  [42102024 1111 % ELEVATING SHAFT 3
15 [421S13050 1257 M4x8 SCREW M4X8 3
16 [400942 )15 ASSY INDEX 1
17  [42122014 e CUSHION 6
18 [w01010 HPEMS WASHER M8 6
19 [42101049 $t1 75K 5 4 LIFTING BRACKET 3
20 [S01003 25T M4x12 SCREW M4X12 3
21 400731 P STOPPER COLLOR 3
22 421513049 I2ETM3X12 SCREW M3X0.5X12 3
23 42112106 1)1 G 1 S INDEX KNIFE GUIDE 3
24 421513031 12457 M4x10 SCREW 6
25 42101050 G R e CROSS ROLLER 1
26 [S05048 12457 M4x10 SCREW M4X10 6
27 |S05094 125TM3X8 SCREW M3X8 8
28 [42133005 Lk ML ROLLER STACKER MOTOR 1
29 [42112107 B L ST 24 BALL SCREW BRACKET 1
30 [421513038 25T M3X6 HEX SCREW M3X 6 4
31 [421S13027 12457 M5x12 BOLT 2
32 [42130036 R COUPLING 1
33 [42124008 Bk BEARING 1
34 [42102025 BEIRIEAT BALL SCREW 1
35 [42124009 Bk BEARING 2
36 [42124010 HE ) Bk THRUST BEARING 2
37 [42129006 AR THRUST RING 2
38 [42108006 4 ] AT SOL COLLAR 1
39 [S09042 WAET M3x4 SCREW M3X4 2
40 [42112288 TR P AR () BALL SCREW DRIVE PLATE (RIGHT) 1
41 [S05059 25T M4x12 SCREW M4X12 4
42 [421513027 24T M5x12 BOLT 2
43 42130037 UL AIR CYLINDER 1
44 (42130038 U SPEED CONTROLLER 1
45 42136007 5 HOSE ELBOW 1
46 [42112109 1)1/ 2 S KNIFE DRIVE CYLINDER BRACKET 1
47 421513052 125TM4X18 SCREW M4X18 2
48 400693 UK E $ ) CYLINDER NUT 1
49 [42126012 11112 Sl PARALLEL PIN TYPE 1
50 [42112110 M RS B SENSOR SLIT 1
51 [S04037 25T M3X6 SCREW M3X6 2
52 [42112111 1111 UK E) Sl NUT GUIDE PLATE 1
53 [421513026 24T M4x6 SCREW 1
54 421510038 1257 M4X6 SCREW M4X6 2
55 [42112112 R S 4 SENSOR BRACKET 1
56 421513031 124TM4x10 SCREW 2
57 |42128042 #4154.3x9x0.8 WASHER 4.3X9X0.8 2
58 [61910019 #kk CABLE CLAMP 2
59 [61910020 #k 3k CABLE CLAMP 1
60 61910021 #hk CABLE CLAMP 1
61 [421S11008 1257 M4X10 SCREW M4X10 4
62 42112113 I A A AR SENSOR PLATE 1
63 421513053 1257 M3x6 BOLT 2
64 [400944 11y )13 INDEX BASE FIXED 1
65 [S09042 1257 M3x4 SCREW M3X4 4
66 421513054 1247 M4x20 BOLT 1
67 |N01001 12 5EM4 NUT M4 1
68 42119010 FHJ] CORNER KNIFE R 3
69 [42119011 it CORNER KNIFE L 3
70 [42122015 PiER] DUST SEAL 6
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71 (42130040 A IRk AIRCYLINDER SENSOR 1
72 (421510015 IRETM3X8 SCREW M3X 8 1
73 (42130040 A IRk AIRCYLINDER SENSOR 1
74 (421510015 IRETM3X8 SCREW M3X 8 1
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36, £i7]414F(3)/CORNER KNIFE UNIT(3)

FE | AafS — HR
RefNo.|  Part No. “ Description Amt.
1 400945 8RR BASE i
2 |400946 18 IR BASE ]
3 |S05087 1 TMBx12 SCREW M5X12 4
4 42130040 TR AIRCYLINDER SENSOR i
5 [421510015  |IZATM3X8 SCREW M3X 8 i
6 |42102026 Y SLIDE SHAFT 2
7 [421514001 125 TMI5x6 SCREW M5X6 3
8 [421514005  |IZATM4X6 SCREW M4X6 8
9 [S05134 12 TM4x25 SCREW M4X25 i
10 |N01001 [ NUT M4 i
11 42133006 T L CORNER KNIFE MOTOR 1
12 |S05048 125TM4x10 SCREW M4X10 4
13 42124012 ik BEARING 1
14 42135004 i g4 I DRIVE SPROCKET 1
15 |S09010 12 5TMEX5 SCREW M6X5 2
16 |42112114 T 711 S CORNER KNIFE FEED BRACKET 1
17 421513027 |24/ M5x12 BOLT 4
18 [42124013 Bk RADIAL BEARING 2
19 [42102027 = 4 T L e LIFTING LEVER SHAFT i
20 |42135005 B DRIVEN SPROCKET 1
21 |H05009 7 E-RING 7 1
22 42108007 P THRUST HOLDER 1
23 42112115 S BELT RECEIVER 1
24 [421513019  |I2kTM4x6 BOLT 2
25 400947 R PIN 1
26 42112116 B5E 1 FIXED PLATE 1
27 421513017 |i2ETM5x10 BOLT 2
28 42112117 i SLANT CONER COVER 2
29 |S02004 15T M4x8 SCREW 2
30 [42112118 R SLANT CONER COVER 1
31 421510038 |i24TM4AX6 SCREW M4X6 2
32 |42135006 i TIMING BELT 1
33 [NO1004 W25 NUT M5 1
34 421513046 |I26TM5xd5 SCREW M5X45 1
35 |61910021 TR CABLE CLIP 1
36 |421S11008  |IZATM4X10 SCREW M4X10 1
37 [S10008 12 ETMAX6 SCREW M4X6 1
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37. FEAR 4144 IBINDER UNIT

R . i
R§.No. Part No. S Description Amt.
1 |42136014 RO L4 UNION 2
2 |421S14018 IZETM4X15 SCREW M4X15 2
3 |S05087 BZETM5x12 SCREW M5X12 2
4 [S05129 IZ5TM5x16 BOLT 4
5  |400919 R SR BINDER BASE PLATE 1
6  |42130049 Ui AIR CYLINDER 1
7 |40330010 Ol A e PHOTO SENSOR 1
8 |S05094 JZETM3X8 SCREW M3X8 1
9  |42112119 R BINDER SENSOR BKT 1
10 |421S13012 25TM4x10 SCREW 2
11 |42112120 IR BINDER SENSOR PLATE 1
12 |400948 LR P CYLINDER JOINT 1
13 |42130050 T SPEED CONTROLLER 2
14 [421S20010 BB SHOULDER SCREW 1
15 |400949 TR OEAT BINDER PLATE 1
16 |S05035 IZ5TM5X25 HEXAGONAL-HOLE BOLT 1
17 |42102028 TR SHAFT 1
18 |42126015 S Ll PARALLEL PIN 1
19 |42124014 i 7K 1528 UPPER SHAFT THRUST BEARING 2
20 |42108008 P THRUST COLLAR 1
21 421514009 IZ5TMBX6 SCREW M6X6 1
22 |S12001 JZETMBX8 SCREW M6X8 1
23 42103008 FIES METAL 1
24 400950 EATB BINDER PLATE B 1
25 |421S13057 I25TMBX30 SCREW M8X30 1
26 |42128043 4[] 15x24x2.5 WASHER 15X24X2.5 1
27 |42124015 Hi&AHMK1510 BEARING 1
28 |P03015 S [ i 2x8.5 SPRING PIN 1
29 |42101060 EFFC BINDER PLATE C 1
30 |S05035 IZETM5X25 HEXAGONAL-HOLE BOLT 1
31 |42112121 iR CAM COVER 1
32 |421513058 IZ5TMAX6 SCREW M4X6 2
33 42102029 [ BEARING SHAFT 1
34 |B04013 Bk 605227 BALL BEARING 1
35 |42103009 Sk DRIVING LINK ROLLER. 1
36 |S09015 I2ETM4X10 SCREW M4X10 1
37 42102030 o bR SHAFT 1
38 |42126016 Ll PARALLEL PIN 2
39 [42124014 1528 UPPER SHAFT THRUST BEARING 2
40 |42108008 P4 THRUST COLLAR 2
41 |421514009 IZ5TMBX6 SCREW M6X6 3
42 |S12001 IZ5TMBX8 SCREW M6X8 1
43 42112122 il 3 ROCK PLATE 1
44 [S05087 ZETM5x12 SCREW M5X12 2
45  |42112123 PR ROCK PLATE BKT 1
46 |42101061 WOk 4 ROCK BASE 1
47 421513059 IZ5TM5X20 BOLT M5x20 2
48 |421S30022 BRA:gE BALL PLUNGER 2
49 |NO1008 JZREMS NUT M8 2
50 |42101062 R BINDER FITTING BASE 1
51 |S05031 IZ5TMBX20 SCREW M6X20 1
52 |42112124 b B B BINDER FITTING BASE 1
53 |421S13059 25T M5X20 BOLT M5x20 2
54 |W01023 M5 WASHER M5 2
55 42101063 o PR S 4 BINDER FITTING BASE 1
56 |421S13027 IETM5x12 BOLT 4
57 42101064 JiikAi B CLOTH GUIDE ARM L 1
58  |42101065 Ak A CLOTH GUIDE ARM R 1
59 |421S13060 IZETM3x12 BOLT 2
60 42112125 Sk A CLOTH GUIDE L 1
61 |42112126 A A CLOTH GUIDE R 1
62 |421S10026 12573/32-56X 5.5 SCREW 3/32-56X5.5 4
63 42102031 ik A S GUIDE PIN 1
64 421514017 222 M3x12 SCREW 1
65 42103010 A ARM BUSHING 2
66 |H05018 73.5 E-RING 3.5 2
67 |42101148 i A S 4 WORKPIECE GUIDE STOPPER 1
68 421513061 I25TM3x8 SCREW 1
69 |421514018 IZETM4X15 SCREW M4X15 4
70 |NO1001 IZEEMA4 NUT M4 4
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71 (42112127 A st WORKPIECE GUIDE SPRING 1
72 (421511003 IRETM3X8 SCREW M3X8 1
73 [4210106700 s AR A BINDER BASE 2
74 (421517007 —PUUIBAT SCREW 10
75 [42131005 T CLAMP LEVER 1
76 [42112128 RSO CONNECTOR PLATE 1
77 (42137021 S bR%25 CAUTION LABEL(25) 1
78  [W02001 M5 SPRING WASHER M5 4
79 [42128015 1 JE WASHER 4
80 [NO1001 IEBEM4 NUT M4 2
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38, EALTHMH4/MARKING LIGHT UNIT

FE | AAS — HR

RefNo.|  Part No. “ Description Amt.
T 42101128 W STEERING RACK 1
2 |42108003 P48 THRUST COLLAR 2
3 |S09008 12 TMBX5 SCREW M5X5 4
4 [S05068 T BOLT 4
5 [42101127 T SUPPORT TUBE ]
6 |40701126 A HILDER 4
7 |407S30033 |t X Ahi HOLDER 4
8 [N01007 12 EEMG NUT M6 4
9 140701041 Yo i CLAMP 4
10 |42130104 SO LASER 3
11 |S05063 125 TMAX25 SCREW M4X25 4
12 |S10008 12 TMAX6 SCREW M4X6 8
13 |S05061 12 TM4X15 SCREW M4X15 4
1440730020 O LASER 1
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39, A ENAHMH I CLOTH LENGTHEN DEVICE

FE | AafS — HR
RefNo.|  Part No. “ Description Amt.
T 42130051 = AIR CYLINDER ]
2 [42130032 i SPEED CONTROLLER 2
3 [42111003 Tk CLOTH LENGTHEN EDGE 1
4 [400952 e e L CLOTH LENGTHEN SHAFT BASE 1
5 [S05040 ZETMBX16 SCREW M6X16 2
6 [42102036 e CLOTH LENGTHEN DEVICE SHAFT 1
7 [S05072 W TMBX30 SCREW M6X30 1
8 400953 VA o ) S 2 CLOTH LENGTHEN BRACKET 2
9 [S05068 BT BOLT 2
10 42102037 Vi B CLOTH LENGTHEN BRACKET SHAFT ]
11 [H05004 T2 E-RING 12 2
12 42108008 P THRUST COLLAR 2
13 |421514009  |I24TM6GXG SCREW M6X6 2
14 4211219600 Wi 7Ll R ALIE CLOTH LENGTHEN BKT ASSY 1
15 42130089 WT MAGNETIC SWITCH 1
16 61911001 e URETHANE HOSE BLACK 1
17 42137002 G CABLE BAND 6
18 |42137021 URSTS CAUTION LABEL(25) 1
19 61300007 s sk FIXED CLAMP 1
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40. =BHR%AT 414 IPAVING PLATE DEVICE

B | AAfS — HR
RefNo.|  Part No. “ Description Amt.
1 |421S10014  |IB4TM4X6 SCREW M4X0.7X6 2
2 |400955 R R PAVING PLATE BKT i
3 421513065 |i26TM5x16 BOLT 2
4 421513019 |IZATM4x6 BOLT 4
5 |42128035 T[4 3x12x1 PLAIN WASHER 4 3X12X1 4
6 |42122017 R SLIDE PROMOTING TAPE 4
7 (4211213100 [ebiiR PAVING PLATE GUIDE 2
8 421510028 |i2(9/64-40X 2 SCREW 9/64-40X2 8
9 [42112132 el i % WORK PIECE CLAMP ]
10 |421517004  |IB4TM4X25 SCREW M4X25 2
1 |42112133 A A S WORK PIECE CLAMP CYLINDER BRACKET i
12 |S05067 12 TMBx10 BOLT 2
13 42130052 UL AIR CYLINDER i
14 41536009 R SPEED CONTROLLER 1
15 42102038 Tl i R WORK PIECE CYLINDER ROD 1
16 [42112134 e R WORK PIECE CLAMP GUIDE PLATE i
17 42122018 AL WORK PIECE CYLINDER ROD BUSH 2
18 |421513017  |I2ATM5x10 BOLT 2
19 40736036 YR, QUICK COUPLING 1
20 61911001 = URETHANE HOSE BLACK i
21 42137022 RS hRT WIRE MARK (7) 11
22 42137002 G CABLE BAND 6
23 42112135 ETRA PAVING PLATE 2
24 4211213600 | i 22 0F HAIR CLOTH PRESSER 1
25 [421517002  |IZETMA4X8 SCREW M4X8 2
26 |40730095 UL AIR CYLINDER 1
27 |421513054  |IZETM4x20 BOLT 2
28 [N01001 [ NUT M4 2
29 42112137 P A UL HAIR CLOTH PRESSER CYLINDER BRACKET 1
30 421513027 |RZ4TMBx12 BOLT 2
31 |42136001 FRTEEE ELBOW UNION 1
32 [42112138 s CYLINDER COVER 1
33 [4211213900 W )h8-14 SEWNING TABLE UNIT PAVING 8 -14 1
34 (4211214000 |74 4s816-20 SEWNING TABLE UNIT PAVING 16 -20 1
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41, H4:3E/BOBBIN WINDER MECHANISM

R | AARS . i
R§.No. Part No. S Description Amt.
1 [1293100300 |tk bitil &t BOBBIN WINDER UNIT 1
2 |H05012 PiEE4 RETAINING RING E4 1
3 [1290100500  [%s /i pe it B WINDER SHAFT SUPPORT ASSY 1
4 12902012 R R L BOBBIN WINDER SHAFT 1
5 001008 OJEMEPY O PRING P9 1
6 [12928021 VHAJES6 WASHER PLAIN S6 1
7 12935005 Ll BOBBIN WINDER WHEEL 1
8  |S09019 I2ETM5X5 SET SCREW SOCKER (FT) M5X5 2
9  [12922014 15U 29 RUBBER RING 29 1
10 [1291000600 % 5 R AL BOBBIN PRESSER CAM ASSY 1
11 [12910007 5 BOBBIN PRESSER CAM 1
12 [12902013 5 I BOBBIN WINDER ARM SHAFT 1
13 |S09019 I2ETM5X5 SET SCREW SOCKER (FT) M5X5 1
14 |H05012 PiEE4 RETAINING RING E4 1
15 [12928021 V36 S6 WASHER PLAIN S6 2
16 |12904005 0 BOBBIN PRESSER ARM 1
17 |S04040 I2ETM4X12 SCREW PAN M4X12 1
18 [12912050 ik BOBBIN PRESSER 1
19 [129S11007 ZETMAX5 SCREW M4X5 1
20 [12911009 YN BOBBIN SUPPORT 1
21 12912051 BEALAT BOBBIN WINDER LEVER 1
22 12927014 P SPRING 1
23 [12927015 P BOBBIN WINDER BASE SPRING 1
24 |12922015 OJF & 11l O RING SS5 1
25 |129S11006 [l 5 AT BOBBIN WINDER TENSION ASSY 3
26 12919001 51JJ DISC TENSION 1
27 |S04030 IZ5TM5X6 SCREW M5X6 1
28 1291201100 |Gtk b kLR a1 TENSION NUT 1
29 [12913007 St A WASHER 2
30 |12927016 oL SET SCREW SOCKER (FT) M5X5 1
31 |129530013 JRZE18 B} SUPPORT TUBE 1
32 [12928014 13 CHECK WASHER 1
33 |S09019 I2ETM5X5 SET SCREW SOCKER (FT) M5X5 1
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42, #AERA4/POCKET BAG CLAMP COMPONENTS

FR | awfs — o
RefNo.|  Part No. “ Description Amt.
T 42112055 AR POCKET BAG CLAMP ]
2 421510020 [IZETM4X5 SCREW M4X5 2
3 [42128014 e WASHER 2
4 [N01001 [ NUT M4 2
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43. HB415(1) ICLAMP BAR STACKER DEVICE (1)

F5 NS _— HE
R§.No. Part No. “ Description Amt.
1 [4213201100 i B 9% s STACKER BASE E 1
2 4213201200 Hi: B BT AT CLOTH BRUSH BAR 1
3 42103014 Kl 2 METAL 2
4 [s09008 IB£TM5X5 SCREW M5X5 2
5 [42102043 i SHAFT B 1
6 |S09009 JE£TM5X10 SCREW M5x10 2
7 42128011 A THRUST WASHER 4
8 4213201400 Wi B B AR AT CLOTH BRUSH BAR 1
9 [42103014 K4 METAL 5
10 [S09008 IB£TM5X5 SCREW M5X5 4
11 [S09009 JE£TM5X10 SCREW M5x10 2
12 (42128011 A THRUST WASHER 4
13 [42108008 4P THRUST COLLAR 1
14 421514009 I2£TM6BX6 SCREW M6X6 2
15 4213201500 PR ST 4 CLOTH BRUSH BAR 1
16 |S09007 I2£TM6EX8 SCREW M6X8 2
17 42102044 i SHAFT 1
18 42108008 4P THRUST COLLAR 1
19 [S09007 12£TM6EX8 SCREW M6X8 2
20 [42128010 A THRUST WASHER 4
21 [42132007 AT CLOTH BRUSH BAR 1
22  [42108012 ] [ CLAMP 2
23 [S05033 IE£TM6BX12 BOLT 2
24 [N01009 12 M0 NUT M10 5
25 [4213201600 {42 FT SAFTY BAR 1
26 |S09007 IZ5TMBX8 SCREW M6X8 2
27 42112179 H o I 57 4 VALVE BRACKET 1
28 421513029 IETM6X12 SCREW 3
30 [42130062 U CYLINDER 1
31 [4211218000 AL CLEVIS HOLDER 1
32 [S05028 24T M6x14 SCREW M6X14 2
33  [w01003 A WASHER 2
34 [N01007 12 BEM6 NUT M6 2
35 [40736020 o A3 ROD END 1
36 421512007 12%5TM10X35 SCREW M10X35 1
37 [42128050 4 E10.5x21x2 WASHER 10.5X21X2 4
38 [42130098 5 SPEED CONTROLLER 2
39 [42130089 T % MAGNETIC SWITCH 2
40 [42130063 U AIR CYLINDER 1
41 42136021 YR Sk CYLINDER JOINT 1
42 421830024 AL S CYLINDER SHAFT 1
43 [H05013 |56 E-RING 6 1
44 1400751 i JERT 9K CYLINDER ROD STOPPER 1
45 (42130098 1 7 I SPEED CONTROLLER 2
46 [42130090 i e FIXED CLAMP 1
47 42130064 UL CYLINDER 1
48 [421530024 AL S CYLINDER SHAFT 1
49 [H05013 [-4%6 E-RING 6 1
50 |40736025 faliR 4% 3k ROD END 1
51 421512008 AT HEXAGONAL HEADED BOLT 1
52  |[wo01010 HEMS WASHER M8 4
53 [42130098 ] SPEED CONTROLLER 3
54 42126024 % PIN 1
55 [42130032 VAL SPEED CONTROLLER 1
56 [42136022 3L BUSHING 2
57 |4073000900 TS 1 REGULATOR 1
58 [42136023 P 43 3L UNIVERSAL NIPPLE 1
59 [40730043 ISR ACTUATOR 1
61 [40736045 oA S HOSE ELBOW 3
62 61911001 v URETHANE HOSE BLACK 10
63 [61911001 v URETHANE HOSE BLACK 1.5
64 421511011 25T M4AX8 SCREW M4X8 1
65 [4213007600 B J R 2 A MANIFOLD VALVE ASSY 1
66 421513012 25T M4x10 SCREW 2
67 [S05063 24T M4x25 SCREW M4X25 2
68 [42130003 BT ) B 32 S AIR VALVE CABLE ASM 3
69 [42130091 [ii] 5 FIXED CLAMP 1
70 42137002 AL CABLE BAND 10
71 42137013 AL Hr CABLE BAND 10
72 61910028 | SPIRAL TUBE 0.5
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73 [42137027 2k CABLE CLIP
74 (42137005 R b WEEE MARK LABEL
75  [42112181 1] 5 VALVE COVER
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%
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44. HBFHAM(2) ICLAMP BAR STACKER DEVICE (2)

B | AAES . i
R§.No. Part No. S Description Amt.
1 |400956 i S STACKER BASE 1
2 |S05007 JZETM8X20 SCREW M8X20 3
3 |W01010 M8 WASHER M8 3
4 4213201700 Mg ke STACKER BASE 1
5 42108014 £ BASE COLLAR 1
6 |S09001 JZETMBX10 SCREW M6X10 2
7 |42112182 il B e STACKER BASE 1
8 |S05040 JZETMBX16 SCREW M6X16 4
9 |Wo01003 A WASHER 4
10 |42126018 S A Y BASE STAD 1
11 |421S17009 JZETM5X10 SCREW M5X10 1
12 |421S12009 IR HEXAGONAL BOLT 1
13 |[N01008 e NUT M8 1
14 [42112183 BB PR STACKER SUPPORT PLATE 1
15 |421S13022 12 M8X16 BOLT M8X16 4
16 |W01010 M8 WASHER M8 4
17 |42112184 (R 2 SENSOR PLATE 1
18 |421S13012 25T M4x10 SCREW 2
19 [1143002300 |74 JF CAL4F HEAD DETECT SWITCH ASM. 1
20 421513012 25T M4x10 SCREW 1
21 |42131006 il B 4 ADJUSTABLE FASTENERS 1
22 421517009 IZ5TM5X10 SCREW M5X10 4
23 |[N01007 2RIV NUT M6 2
24 |S05007 I25TM8X20 SCREW M8X20 4
25 |W01010 M8 WASHER M8 4
26 |42102045 e SHAFT C 1
27 |B10018 VB ROLLING BEARING 2
28 |42128012 A WASHER 2
29 42101093 i B S UCRHT CLAMP BASE 1
30 |S09007 I24TM6x8 SCREW M6X8 2
31 |42112185 i B 9 CLAMP BASE NUT 1
32 42102046 FEELFT ASSIST BAR 1
33 42112186 EEAE ASSIST PLATE 1
34 |42112187 EEPELE ASSIST BAR SUPPORT PLATE 1
35 |S05080 Z5TM10X20 SCREW M10X20 1
36 |42122024 B SRR CLAMP BASE CUSHION 1
37 |400954 SR STRUT CLAMP 1
38 |421513072 BT SCREW 2
39 |42112188 i 53 AR STACKER ROCK PLATE 1
40 |S05028 IZ5TM6x14 SCREW M6X14 2
41 |W01003 A WASHER 4
42 |42130063 AU AIR CYLINDER 1
43 421530023 AL L5 W CYLINDER SHAFT 1
44 |H05013 B E-RING 6 1
45 40736020 PERTOR ROD END 1
46 |421S13073 JZHFM10X55 HEXAGONAL-HOLE BOLT M10X55 1
47 42128050 4 E10.5x21x2 WASHER 10.5X21X2 4
48 |42137001 e ATTENTION SEAL 1
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| ROLLER STACKER DEVICE
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45, B33 F/ROLLER STACKER DEVICESP

P | AdfES . i
R§.No. Part No. S Description Amt.
1 |42101095 B e D ROLLER STACKER BASE 1
2 |421S13057 25T M8X30 SCREW M8X30 2
3 |42130067 L i 1) 5-PORT SOLENOID VALVE 1
4 42130003 R I Pl Sk AIR VALVE CABLE ASM. 1
5 |S04076 JZ5T M3X8 SCREW M3X8.0 2
6 [4213007400 [ Ak hL4ilE ASSY ROLLER STACKER CYLINDER 1
7 |S05035 ETM5X25 HEXAGONAL-HOLE BOLT 2
8 |42130032 T SPEED CONTROLLER 2
9  |42136001 ETen ELBOW 1
10 |42112189 N ROCK SPRING 1
11 |421S10014 ZETMAX6 SCREW M4X6 2
12 |S05028 IZETM6X14 SCREW M6X14 1
13 |42102047 R0 PIVOT SHAFT 1
14 |42101096 SR PIVOT BASE 1
15 |42108015 P THRUST COLLAR 2
16 |S12001 25T MBX8 SCREW M6X8 1
17 |421S14009 IZETMBX6 SCREW M6X6 3
18 |42124022 Bk THRUST BEARING 2
19 42128013 A THRUST WASHER 4
20 |42102048 By ROCK SHAFT 1
21 |42137018 7k CABLE CLIP 3
22 421510014 IZ5TMAX6 SCREW M4X6 3
23 42137002 L CABLE BAND 5
24 42112190 UL CYL PLATE 1
25 |S05067 I2ETM5x10 BOLT 2
26 |400957 LR CYL JOINT 1
27 |42103016 s METAL 1
28 |42127012 B SPRING 1
29 |H05009 a7 E-RING 7 1
30 |42112191 BB SPRING PLATE 1
31 |421S10033 25T M3X8 SCREW M3X8 2
32 |400958 VR S e ROLLER STACKER ARM 1
33 42130070 L ROLLER STACKER RERAY CORD D ASM 1
34 |42133005 3t HL L ROLLER STACKER MOTOR 1
35  |42128001 7 e SILENCER 2
36 |42128052 A [56.2x9.5x1 WASHER 6.2X9.5X1 2
37 |S05031 I25TMBX20 SCREW M6X20 4
38 |400959 S SHAFT GUIDE BLOCK 1
39 |421S14005 IZ5TMAX6 SCREW M4X6 4
40 |42102049 By GUIDE SHAFT 2
41 |42124023 ik BEARING 2
42 |H03001 7613.8 RETAINING RING 13.8 4
43 |421S12003 BLfr 12 ETM5x16 STOPPER BOLT 1
44 |42137005 R bE bR WEEE MARK LABEL 1
45 |42102050 By GUIDE SHAFT 2
46 |400960 AR BASE PLATE 1
47 421514005 25T M4X6 SCREW M4X6 4
48 |42110004 RS DAMPER 1
49 |NO1008 JZREMS NUT M8 1
50 |S05070 JZETMBX10 SCREW M6X10 2
51 |400961 ikt A GEAR BOX 1
52 |S05094 IZETM3X8 SCREW M3X8 4
53 42112195 bR GEAR BOX COVER 1
54 421510027 IZETM3X6 SCREW M3X6 3
55 421514001 I2ETM5%6 SCREW M5X6 2
56 42108016 S WORM 1
57 |42124010 e Bl THRUST BEARING 1
58  |42125004 Uik WORM WHEEL 1
59 |421S14001 I25TM5%6 SCREW M5X6 2
60 |42108017 P LINK THRUST HOLDER 2
61 |421S14005 25T M4X6 SCREW M4X6 4
62 |42124024 K BALL BEARING 2
63 |42102051 Vil S Pl ROLLER SHAFT 1
64 400962 il ROLLER 90 2
65 42122028 ] O RING 4
66 |S09015 IZETM4X10 SCREW M4X10 2
67 61911001 e URETHANE HOSE BLACK 05
68 61911001 s URETHANE HOSE BLACK 0.3
69 |4213007500 |74t HbLALIE ROLLER STACKER CTL 1
70 |42130069 LR ROLLER STACKER RERAY CORD ASM 1
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‘T5878-78/68 46. SHRTICAE (1)

| GAUGE COMPONENTS (1)

Needl e gauge Needl e pl ate NeedI?Lglﬁa;np asm. NeedI?Riclg?Hm? asm
B R B M B () BHRLAUT ()
4211901200
Ri
421810035 421510035
421510034
mm i AR F 5 ATHES F 5 ATMEE
8 mm 1 42115002 8 4213400300 15 4213400400
10 mm 2 42115001 9 4213400100 16 4213400200
12mm 3 42115003 10 4213400500 17 4213400600
14 mm 4 42115004 11 4213400700 18 4213400800
16 mm 5 42115005 12 4213400900 19 4213401000
18 mm 6 42115006 13 4213401100 20 4213401200
20 mm 7 42115007 14 4213401300 21 4213401400

. Needl e thread Needl e thread
Needl e gauge | Needle thread knife counter knife clamp plate
Bt B %3z J] HZET] T2k
A
.\\\ ﬁifs
mm 55 AFMES 5 e AR F 5 AEMS
8 mm 22
42119004
23
10 mm .
42119003 28 42119001 30 42112006
12mm 25
14 mm
26 42119005
16 mm
18 mm
27 42119006 29 42119002 31 42112207
20 mm
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‘T5878'78/ 68 47, EHr oot (2)

| GAUGE COMPONENTS (2

Needl e gauge Sewing table Paving pl ate Vacuum
B BR I HEIR R B AR

mim ) A F B AT F 5 AR
8 mm
5
10mm
1 4211203700 3 4211213900 4211214100
12mm 6
14mm 7
16 mm 8
18mm 2 4211203800 4 4211214000 g 4211214200
20mm 10
Automatic interltining :
Needl e gauge feeder Needl e gauge Corner knife
b bR WA B b B 171
mm ¥ 5 AT mm F e AR
8 mm 17 42119010
" 42112150 8.10. 12, mm
10mm 18 42119011
12mm 12 42112151 19 42119013
14 16mm
14mm 13 42112152 20 42119014
1 14
6 mm 42112153 =1 42119015
18mm 15 42112154 18, 20mm
22 42119016
20mm 16 42112155
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‘T5878-78/68 48. £ ek (3)

| GAUGE COMPONENTS (3)

Needl e gauge Doubie welt patch plate
B BB BT 26 5E M
= /
. I—
7
mm i AAHEE L R A
8 mm 1 42112208 3.3 3.3 14. 6
2 42112289 3.8 3.8 17.86
10mm
3 42112209 4.3 4.3 18. 86
4 42112290 4.8 4.8 21.6
12mm
5 42112210 5.3 5.3 22.6
14 mm 5 42112211 6.3 6.3 26.6
16 mm 7 42112212 7.3 7.3 30.6
18mm 8 42112213 8.3 8.3 34.6
20mm 9 42112214 9.3 9.3 38.6
Needl e gauge Single welt patch plate(for right)
BB T EM
= /
. —
7
mm F 5 REMES L R A
8 mm 10 42112215 3.3 7.3 18.6
10mm 1" 42112216 4.3 9.3 23.6
12mm 12 42112217 5.3 11.3 28.6
14 mm 13 42112218 6.3 13.3 33.6
16 mm 14 42112219 7.3 15.3 38.6
18mm 15 42112220 8.3 17.3 43.6
20 mm 16 42112221 9.3 19.3 48.6

109



‘T5878-78/68 49. S EIEE (1)

| PNEUMATIC CIRCUIT DIAGRAM (1)
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PNEUMATIC CIRCUIT DIAGRAM (2)

™ =2,
<t oo}
~
<
B — ©
<
Ip]
<

Q?
2g

it

e : 5

/ o) & A © :Q[m
< < !

#

N
<

111



49. S3[E % E/PNEUMATIC CIRCUIT DIAGRAM

FE | AafS — HR
RefNo.|  Part No. “ Description Amt.
1 |42130102 = AIR GUN 1
2 40736018 R HALF UNION 6XPT1/4 1
3 40130103 B COIL TUBE 1
4 |42136024 R STRAIGHT UNION 1
5 42136016 WSS k6 UNION 5
6 42136019 i L ELBOW UNION 3
7 40736015 Yk Y UNION 2
8 |4213008800 [l yE % FILTER ]
9 |42136018 SR TRIPLE BRANCH UNIVERSAL ELBOW ]
10 [42130096 T SLIDE VALUE 1
11 [42136001 ERTIEE ELBOW UNION 10
12 |4213009400 | R i 2T MANIFOLD VALVE ASSY 1
13 |40736048 ok BUSHING 1
14 [42136007 L HOSE ELBOW 7
15 |40736036 Yk Y UNION 4
16 |41536000 g SPEED CONTROLLER 1
17 (42136014 S P4 UNION 3
18 [42130032 R SPEED CONTROLLER 17
19 [42130038 BT SPEED CONTROLLER 2
20 42136010 ErETE CONNECTOR 2
21 42130050 BT SPEED CONTROLLER 2
22 42136004 T ELBOW UNION 3
23 42130087 T SHUTTLE VALVE 1
24 40730082 P I MAGNETIC VALVE ]
25 4213007400 |/L4L AIR CYLINDER 1
26 42130008 = AIR CYLINDER 1
27 42130001 = AIR CYLINDER 1
28 42130007 = AIR CYLINDER 2
29 42130005 = AIR CYLINDER 1
30 |40730095 = AIR CYLINDER 1
31 42130051 e AIR CYLINDER ]
32 42130037 = AIR CYLINDER 2
33 42130031 e AIR CYLINDER 2
34 (42130029 = AIR CYLINDER 2
35 40130049 = AIR CYLINDER 1
36 [42130033 = AIR CYLINDER 2
37 42130035 = AIR CYLINDER 2
38 42130004 = AIR CYLINDER 1
39 4013007600 | iEiZLlT MANIFOLD VALVE ASSY 1
40 |42136025 ok BUSHING
41 40730043 R ACYUATOR 1
42 42130064 = AIR CYLINDER 1
43 42130098 IR SPEED CONTROLLER 7
44 42130062 = AIR CYLINDER 1
45 42130063 UL AIR CYLINDER 2
26 |42136023 WAL UNIVERSAL NIPPLE 1
47 4073000900 |Vi/E REGULATOR 1
48 40736045 I HOSE ELBOW 3
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50. F4Z:E/WIRING DIAGRAM

5 VANEIRE S - o
R§.No. Part No. S Description Amt.
1 |60900024 HLER I ARA INT PCB ASSY 1
2 [61801002 b TRAR T P R e BINDER OPEN SWITCH ASM 1
3 [40330010 b TRAR A AL R BINDER SENSOR RELAY CORD ASM 1
4 40330010 KRG e R A e STEP OUT SENSOR CORD ASM 1
5 [40330010 FHATHE ) L AL REVERSE FEED MOTOR SENSOR 1
6 [61905004 5558-14P#E itk CONNECTOR 5558-14P 1
7 [42130089 P TR0 A% K B AIRCYLINDER SENSOR 1
8 [40330010 PN R BIG PRESSER ORG SENSOR CORD ASM 1
9 [4213007300 A e TR CHECK CLOTH SENSOR 1
10 [4213001800 PRV EBIEs STOP RUNNING SWITCH 1
11 [42130012 I Wi A% B THREAD CHECK SENSOR ASM(L) 1
12 [42130012 1 T AT e THREAD CHECK SENSOR ASM(R) 1
13 [42130025 P LEFT FLAP SENSOR 1
14 [42130025 AL e RIGHT FLAP SENSOR 1
15 [42130104 el LAMP 4
16 [62800013 Gtk TRANSIT LINE 2.9m
17 |40730002 W BRI NEE SWITCH ASSY 1
g |42130089 G ) T A ISE (545H)  |AIRCYLINDER SENSOR(FOR 5878-68) 1
42130040 G ) T A ISE (p158H)  |AIRCYLINDER SENSOR(FOR 5878-78) 1
19 |42130089 G s ) FIHERSE (548H)  |AIRCYLINDER SENSOR(FOR 5878-68) 1
42130040 Bahilsn )] FTHEESE (plssHED)  |AIRCYLINDER SENSOR(FOR 5878-78) 1
o0 42130089 e gn ) F R (EissH)  |AIRCYLINDER SENSOR(FOR 5878-68) 1
42130040 e gn ) PR (pl4sH)  |AIRCYLINDER SENSOR(FOR 5878-78) 1
01 42130089 B gn ) FTHERGE (EssH)  |AIRCYLINDER SENSOR(FOR 5878-68) 1
42130040 B emgn /) FTHERGE (pl4sH)  |AIRCYLINDER SENSOR(FOR 5878-78) 1
22 61905016 5557-8A1E 1 F CONNECTOR 5557-8A 1
23 61905019 5557-10A8 41 CONNECTOR 5557-10A 1
24 4213008800 75 5 R I AIR PRESSURE SENSOR 1
25 40330010 AT A R B NEEDLE BAR POSITION SENSOR 1
26 61801002 11 AT T 1A A I s CORNER KNIFE DRAWER SWITCH SENSOR 1
27 40330010 1 IV A IR CORNER KNIFE MOTOR SENSOR 1
28 42130025 JE IR AL RS BOBBIN SENSOR N ASSY(L) 1
29 [42130025 T AT A BOBBIN SENSOR N ASSY(R) 1
30 (807286 JEBE AR PEDAL SENSOR B ASM. 1
31 [60900024 L AR B INT PCB ASSY 1
32 [62800018 ek TRANSIT LINE 2.1m
33 [61905005 5557-14P#54i{: CONNECTOR 5557-14P 1
34 [40730082 B oy B STACKER VALVE 3
35 [42130089 B e TRAT A AR A% AIRCYLINDER SENSOR 1
36 [42130089 HE B AT A AT AR K B AIRCYLINDER SENSOR 1
37 [61801002 B A VA AL o STACKER POSITION SENSOR 1
38 [62800013 ek TRANSIT LINE 2.9m
39 [4213008500 N DR PANEL 1
40 [61301014 AR LY POWER 1
41 [42133001 tf AL CENTER KNIFE MOTOR 1
42 (42133004 Jii A B L BIG PRESSER MOTOR 1
43 42133007 ML) 5l L HL SEWING MACHINE MOTOR 1
44 (42133011 ALk LN R STEP MOTOR CONTROL BOARD 1
45 42130040 S35 e A LR A T FIXED SIDE INDEX MOTOR SENSOR CORD ASM 1
46 [42133005 X1 0 [ 5 ] H AL FIXED SIDE CORNER KNIFE MOTOR 1
47 42130040 111 1R 2 L A s MOVEMENT SIDE INDEX MOTOR SENSOR CORD ASM 1
48 42133005 XA IR B B AL MOVEMENT SIDE CORNER KNIFE MOTOR 1
49 40730082 RS T| W L T ROLLER VALVE 1
50 [42130097 TR A S B I A ROLLER POSITION SENSOR 1
51 42133005 R ML ROLLER STACKER MOTOR 1
52 42133002 EI TS BB REVERSE FEED MOTOR 1
53 |42133006 Y £ B 5 H L CORNER KNIFE MOTOR 1
54 61905020 5557-10Y 54tk CONNECTOR 555Y-10Y 1
55 61905003 5557-8Y 4 1F CONNECTOR 5557-8Y 1
56 61905005 5557-14P#4f 1t CONNECTOR 5557-14P 1
57 40730082 AL AIR SORENOID VALVE 25
58 60900025 R AR PCB 1
59 |61600006 e FAN COOLER 1
60 40733008 MLk 3 gl E LR 2 2 SEWING MACHINE MOTOR DRIVER 1
61 42133009 A FL ALK B BIG PRESSER MOTOR DRIVER 1
62 61900019 TR IR MAIN CONTROL BOARD 1
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